28725-G01

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

U /
J
A )

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2001
REVISED 7/2002



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

WORKHORSE® 1200
WORKHORSE® 1200 LX
COMMANDER™ 2200
COMMANDER"™" 2200 SE
JACOBSEN 1110 HAULER™
REFRESHER® 1200

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Pagei



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



GENERAL INDEX

SECTION Page No.

HoW t0 USE the SErvice PartS MaNUAL.........c.ueeeiiiieie et e et e e e e e e e e s ee e e e e s eesessaeesesssssaasseeeesnnns v

ACCELERATOR - ALL CABLES

¢ Accelerator Pedal, Pedal Pivot Cover, PiVOt PiN.......coooiiiiii et e e e e e e e e e e eeee e eeeneens A-1
¢ Accelerator Rod, Pedal Box, Micro Switch, Accelerator Cable..........ueeeveeeiiiiiiecciieieeeeee e A-2
* Throttle Cable, Governor, Governor Cover, Mounting Brackets ..........ccccvecviiieeiciciee e A-3

ACCELERATOR - CABLE AND LINKAGES

* Accelerator Pedal, Accelerator Rod, Pedal Box, Micro Switch, Accelerator Cable ..........cccceviiiiiiennee A-7

* Choke, Governor Linkage Rod, Throttle Linkage Rod, Mounting Brackets ...........ccvuerieiiiinicieeeneene A-8
AIR FILTER

¢ Air Cleaner, Carburetor Baffle, Choke Bracket, Gasket............coiieeceeeeeiieeee e eaveenes B-1
BODY

* Front Cowl (1200 / 2200), Front Shield, Instrument Panel, Glove Box Doors, Floorboard, Bumper ....... C-1

* Front Cowl (WorkHorse® 1200 LX / Commander™ 2200 SE), Fender Flares, BUMPer ..........cccccoven..... Cc-2

* Floormat, Seat Support Panel, Side,Splash and Rocker Panels, Rear Fenders, Rear Panel................. C-3

o Ashtray, Ball Hitch, Clevis HItCh............uiiiiiiee et e e e e e e e ene s C-4
BRAKES

* Brake Pedal Without Lights, Equalizer and Brake Cables..........oooeiiiiiiiiiiii e D-1

e Brake Pedal With Lights .....cooi e e e D-2

* Brake Drum, Brake ShOES, AQJUSTET ......coii ittt s e e e e e e e nnnae e e e e nnneees D-3

CAB (EARLY PRODUCTION)

L 7 o TSR E-1
* Cab Mounting Brackets, WindShield WIPET .......ccuii i E-2
* Steel Doors, Vinyl Doors, Strobe Light ........cooeii e E-3
* Switch Panel, Defroster/Cooling Fan, WOrkIights .......ccceeiriiriiieeces e E-4

CAB (LATE PRODUCTION)

LI OF= o S =TI I To o] €T 101V 3 o T E-9
CARBURETOR

¢ Pilot Jet, Main Jet, Carburetor Mount Gasket............ueeeeiiieieeieieeeeeeeeee e e e e e e e e e e e e arareeeeees F-1

e Choke Cable, Adapter, RETAINET ...........uiiii ettt e s e e e e e ns e e e e s nnnae e e e ennneees F-2
CLUTCHES

¢ Drive Belt, Drive Clutch, Driven CIULCH .......eeee e e e e e e e e e e e e e ee e e ee e erereens G-1

Service Parts Manual Page iii



a

GENERAL INDEX

SECTION Page No.

DIRECTION SELECTOR - SINGLE CABLE
* Shifter Handle, Push/Pull Shifter Cable, Reverse Warning Buzzer, Neutral Lock, Micro Switch............. H-1

DIRECTION SELECTOR - DUAL CABLE

* Shifter Handle, Shifter Cables, Reverse Warning Buzzer, Neutral Lock, Micro Switch ..........ccceeceenenee. H-5
ELECTRICAL SYSTEM
* Battery, Ground Strap, Control Harness, Ignition Pickup, Ignition Coil...........cceeceeiiinieneiesee e J-1
* Electrical Plate, Voltage Regulator, Ignitor, SOIEN0IA.........ocuviiiiiiiieiie e J-2
L R U= N =] (o To] [ o o IR J-3
* Headlight, Front TUrn Signal LIGNTS .......oeieeiiiiieiie et J-4
* Tail Lights, Rear Turn Signal Lights, Turn Signal SWitCh ..........ccooiiiiiiii e J-5
* Ignition Switch, Oil Pressure Indicator Light, Fuel Gauge, 12V Power Outlet, Hour Meter ..................... J-6
© WOrk Lights, Strobe LGNt .......ccoi ittt st e e san e e e enn e e e eane s J-7

ENGINE AND MUFFLER
* Engine, Muffler, Qil Filter, Spark Plugs, Timing Belt .........cooiiiiriie e K-1

ENGINE MOUNTING
* Front and Rear Engine Mounts, Engine Guard, Isolation MouNt.........ccccccviviiiiiiiee e L-1

FRONT SUSPENSION (Early Production, for Jan. 2001 and later see ‘FRONT SUSPENSION AND STEERING’)
* Front Axle, Spindle, Wheel Hub, Shock Absorber, Spring.......ccviieiiiicciiee e M-1

FRONT SUSPENSION AND STEERING (Jan. 2001 and later)

e Front Axle, Spindle, Wheel HUD..........ooi ettt e e e e e e e e e ennaaeeean M-5

* Tie Rod, Steering Column and WHEEI .........ccuii ittt et e e snee e e e s M-6
FUEL SYSTEM

* Fuel Gauge- Mechanical, Fuel Level Sender, Fuel Pump, Fuel Tank Assembly ...........ccccveienriirieennnn. N-1

REAR AXLE - SINGLE CABLE SHIFTER
* Axle Shaft, Axle Tube, Seals, BEAINNGS ......ccccieeiieereeiee e et e e e et e e s e s e e e e e snneeesneeeeenees P-1

REAR AXLE - DUAL CABLE SHIFTER

* Axle Shaft, Axle Tube, Seals, Bearings, Shifter Cable Bracket ..........ccceeeeeericeniniirer e P-5
REAR SUSPENSION
* U-Bolt, Leaf Spring Set, Shock Absorber, BUShINGS .........coiiiiiiiiieei e Q-1

REFRESHER UNIT

* Refresher Unit Mounting Frame, Seat Back Support, Windshield and Mirror ...........ccccevvriinniciieenenn. R-1
L OF=TaTo] o)Vl o £= 100 (=T 0=V g To] o V2P UT RSP R TRRT R-2

Page iv Service Parts Manual



GENERAL INDEX

.
SECTION Page No.
SEATING
* Seat Bottom, Seat Back, Seat Back SUPPOI......cccuii i e S-1
STARTER/GENERATOR
* Brush Holder, Pulley, Terminal, Belt, Adjuster, Starter/Generator............ccoeoevrieereniieeiee e T

STEERING (Early Production, for Jan. 2001 and later see ‘FRONT SUSPENSION AND STEERING’)

* Rack and Pinion Assembly, Tie Rod Assembly, Steering Column, Steering Wheel ..........ccoceviveenene U-1
TRUCKBEDS

e Manual Dump Bed, Decals, Tallgate.........ouiciiiiieiiiiie et e e e e e e e e e ene s V-1

® TruCk Bed LatCh, BEA PrOP ... ettt ettt e e e s e s e nabee e e e e anees V-2
L =TT I =T = Vo o] o LSS V-3
e Electric Dump Bed, Decals, Tallgate......ccoo it V-9
* Actuator, Battery Connection, Toggle SWItCH .......cc.uii i V-10
L 2T I =T G =V o] o TSR V-11
L =) = 7= RO USSP V-17
® Truck Bed LatCh, BEA PrOpP.......eciiii ettt ettt st e e e e e e e e s V-18
L 07 o To 3 o - To1 (= TSP U PP TRURTNE V-19

WEATHER PROTECTION

L3S0 (T L] PSP W-1

* Top Mounted Rear View Mirror, 3-Sided Soft ENCIOSUIE........cccuviiiieriieie e W-2

LR g o [<] g TT=Y (o E U T U RRROROPS W-3
WHEELS AND TIRES

e Tire, Wheel Rim, VAIVE SEEM ......ooviieiieiii ettt et s s e e e s eseaeaeasaeseseerenereens X-1

* Chrome Hubcaps, SPOKE HUDCAPS .....c..eiiiieiiiiiiiie ettt ettt X-2
SPECIALTY PRODUGCTS ...oiiiieiitiieeitteeeseee e ee e e stee e e sste e s sate e e smseessmseessseeesnsee s seeeanseeeanseeesaneeeansaeeansseesnseeesaseeesn Appendix A

* Special Tools

* Engine Ol

¢ Paint

¢ Performance Products

ACCESSORIES ... ettt ettt ettt e s a e e bt e e e s b e e saee e eeeesae e e ee e saneeaneesne e e neeanreeree e Appendix B

Service Parts Manual Page v



GENERAL INDEX

SECTION Page No.

Notes:

Page vi Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

T —
S D

N S —
=

S S

%
—
S

S S
a— —— ——
i S R i
S s
‘\\\\\\\\\\\\\\\\

i

S
.

R
S —
s N——

Left hand illustration page } ]
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

® Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
® Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

Page ix



Gasoline Vehicle

ACCELERATOR - ALL CABLES

o}
<
)
™
(2]
£
@
=
]
o)
o
=
[$)
£
.
-

Service Parts Manual

Page A-1



ACCELERATOR - ALL CABLES

Gasoline Vehicle

7

1

6

1

9

Governor

\To

S
2
255
™ o) @ M//,
0O \
g —\
,/ 4
NCTTT
Y
/
4 /
«\
Vo
v/
\/
/

Page A-2

Service Parts Manual



ACCELERATOR - ALL CABLES Gasoline Vehicle

To
Carburetor

Timing
Belt Cover

i
©

Existing
Bolt

Accelerator
Cable

Page A-3 Service Parts Manual



Gasoline Vehicle

W

ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. 2 3 4 5 DESCRIPTION QTy.
1 72717-G02 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) .....ovveoeeeeeeeeeeeeseeeeeesee 1
2
3 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4-7) .......oooo..... 1
4 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) ............... 1
5 15766-G1 OVAL RIVET, 3/168" X 3/8" LG .-vveeeeeeeeeeeeeeeeseeeeesseseesseseeseeseeeeeene 6
6 27512-G01 ACCELERATOR PEDAL PAD..........ovooiooveoeeeeeeseeeeeseeeeeeeeeeeeeeee 1
7 * ACCELERATOR PEDAL ......cooiveoeeeeeeseeeeeeeeeeeeeeseeeeeseeseesseeeseeeeeeseeeee 1
8 17838-G1 NYLON BUSHING ........cooeeeeeeeeeeseseeeseeeeeeseeseeeeeeeseeseeeeessee e sses e seesseeeeeeee 3
9 74432-GO1 PEDAL PIVOT PIN ..o eeeeee e eeee e seeeee e 1
10 | 12064-G6 PUSH NUT, 9/32" ..o eeeeee e eeeeee e enene e 1
11 10386-G3 CLEVIS PIN, 5/168" X 1" LG eervveeeeveeeeeeeeeeseeeeeeseeeeeeeeeseeeeseeeeeesseseesseseeeeeeeees 1
12 | 17255-G1 TEFLON WASHER, 5/16" ...cvveeeeeeeeeeeeeseeeeeeseeeeeseseeeseeeeeeeeeeeseeeseeseeessenenes 1
13 | 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..coovveeeeeeoeeeeee oo seeeeeseeeeeeeeeeeeeseeeeessenenes 1
14
15
16 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) ....ovveeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeesseeee s 1
17 | 00532-G4 LOCK NUT, 5/16 = 24 eeeeee e eeeee e 2
18 | 72072-Gof ACCELERATOR ROD ........ooivveiooseeoeeeeeeseeseeeseeeeeseeeeeseeeeeeseeeeeesseeseeesseneees 1
19 | 17677-G2 SPRING RETAINER .......oveeoeeeeeeeeeeeeeeeeeeseeseeeseeeseeeeeseeeeseeeeeeseesee s 1
20 | 73046-GO1 COMPRESSION SPRING.......ovcooeeeeeeeeeeeeseeeeseeeeeeseeeeeeseeeseeeeseseeeseeseeesseneees 1
21 17979-G1 ACCELERATOR ROD BUSHING ........vooooveeeeeeeeeeeeeeeseeeeeeeeeeesseeeesseeneens 1
22 | 17677-G1 SPRING RETAINER ........veoooeveoeeeeeee oo oo seeeeeeeeeseees e sseeee e 1
23
24
25 | 72716-GO1 MICRO SWITCH CAM ... eeeeee oo 1
26 | 00487-G3 SETSCREW, 1/4 = 20 X 3/8" LGi....vveoeoeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeee e 1
27 | 00550-G4 LOCK NUT, 5/16 = 24 seeeee e eeesee e ee s 1
28 | 25853-G03 PEDAL BOX AND COVER ........eeoiveeeeeeeeeeseeseeeeseeseeeseeeeesseeeesseseeeseesseeesenee 1
29 | 01051-GO1 SCREW, #8 = 16 X 1/2" LGiv..oveoeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeesseeeesseee e 4
30 | 00684-G6 SCREW, #8 = 32 X 3/4" LGi...ovvooeveeeeeeeeseeeeeeeeeeeeeeeeeeeeeeseeeesseee e 4

Service Parts Manual



ACCELERATOR - ALL CABLES

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 | 25861-GO1 MICRO SWITCH ..o eeeeeee e eeseee e 1
33 | 01050-GO1 SCREW, #4 - 20 X 5/8" LG vv.eoeoveeeeeeeeeeeeeseeseeeeesseeseeeesseeeseeessssseseessseeeens 2
34 | 72201-Go4 WIRE HARNESS (PEDAL BOX) ....ooveveeeeeeeeeeeeeeeeeeeeseeeeeeseeesseesesseseeeeseee 1
35 | 17313-Gt LOOM FLEX (BULK) «..vveeeoeeeeeeeeeeeeeeseeeeeeesseeeseeeesseese e seeeeeeeeseseseeeseesnnee AR
36 | 17618-G1 WIRE TIE oo eeeeeeeeeeeeee e e ee e eeeseee e eeeeesee 2
37

38 | 72713-G02 ACCELERATOR CABLE .....ooomvveeeeeeeeeeeeeeeeeeeseeeeeeeeeeseseeeeeeeess e sesseseeee e 1
39

40 | 72706-GO1 ACCELERATOR CABLE BUSHING .......ccovveeeeeeeeeeeesseeeeeeseeeeeeeesseseeeseen 1
41 72707-GO1 COMPRESSION SPRING.....c.orvveeeeeeeeeeeseeseeeeseeeeseeeeseesseeeseseeseeseseeeeeeseee 1
42 | 25727-G02 CUP WASHER ....cooeeveeee oo seeeeeeeeseeeeeeesseeee e eeseeeseeseseeeseeeseseesseeenees 1
43 | 00734-G5 LOCK NUT, #10 = B2..-eeeeeoeeeeeeeeeeeeeeeeseeeeeeeeseeeeeeesseeee s eeeeeesesseeeese e 1
44

45 | 70116-Go1 ACCELERATOR PEDAL BRACKET .....coorveeeeeeeeeeeeeseeeeeeseeeseeesesseseeeeseen 1
46 | 00715-G2 BOLT, 5/16 = 18 X 13/16" LGi...-vvveeeeeeeeeeoeeeeeeeeeeseeseeeseseeseeeeeseesseesseesseeeesseesees 4
47 | 70135-G01 | PEDAL PIVOT COVER ....ovooeoooeeeeoseeeeeeeseeeeeeeseeseeeeeesseeeeeesesseeseeeseeesseesseeneee 1
48

49 | 72701-G01 | ACCELERATOR CABLE MOUNTING BRACKET .....cocomreeereeeeeeeeeseeesseeereseneee 1
50 | 26830-G01 | LOCK NUT, M8 X 1.25 MM .....oorveeeeeireeeeemeeeeeeeseeseeeeesseeseeesessseeeeeseeesseeseseneee 2
51 72703-G01 | THROTTLE CABLE MOUNTING BRACKET .....ccoomrveeeeeeeeeeeseeeseeeeeseeeeeessseneee 1
52 | 26830-G01 | LOCK NUT, M8 X 1.25 MM ......ooveeeeoereeeeesesseeeeeseeseeeeeesseeseeesesseeeeeesseesseesssseeee 2
53

54

55 | 72708-G01 | GOVERNOR ARM .......ciiveeeeoooeeeeesseeseeeeseeeeseesseseeeseesseeeseeseeseeseeesseeeseessseneee 1
56 | 26830-G01 | LOCK NUT, M8 X 1.25 MM ......ooveeeeoereeeeesoeseeeeeseeseeeeeesseeeeeesesseeeeeesseeseeesseeeeee 1
57

58 | 11845-G3 CLAMP ... s e s e eeee e sseeeseeeesee 1
59 | 26830-G01 | LOCK NUT, M8 X 1.25 MM .......oveeeeoereeeeesosseeeeseeseeeeeesseeseeesesseeeeeesseesesessseneee 1
60

Page A-5

Service Parts Manual




W

Gasoline Vehicle ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 72055-G01 ACCELERATOR CABLE BRACKET ......oooiiieiree et 1
62 17618-G1 WIRE TIE .o e 1
63
64 74457-G01 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 72705-G01 GOVERNOR COVER....cciiee et 1
66 24880-G01 DECAL (WARNING - GOVERNOR)......cooeiirrereeee e 1
67 00915-G1 BONDED WASHER, 174" ...ttt 2
68 14601-G11 RIVET, 3/16" X 9/16" LG ...ceeeeeieeeeee et 2
69
70 72714-G01 THROTTLE CABLE ...t 1
71 17618-G1 WIRE TIE ..ot et s 1

Service Parts Manual

Page A-6



| ACCELERATOR - CABLE AND LINKAGES Gasoline Vehicle

1 - Includes ltems 2 - 47

Partof T 11
Accelerator
Cable 13

Page A-7 Service Parts Manual



| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES

83 - Includes ltems 84 - 94
104 - Includes Items 105 - 117

72

)
®

Q 67 69
65 66 &@

64 - Includes Items 65 - 72

Vehicles with
Panel Air Filter

56

See AIR
FILTER
Section

Vehicles with Canister Air Filter

Accelerator

Timing Belt
Cover on
Engine

/@\% Cable

96

87 g/
-8 %
89 S

86 - Includes ltems 87 - 94

Service Parts Manual

Page A-8




| ACCELERATOR - CABLE AND LINKAGES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 47) ....oviiiieieeeeeeeeee e 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ......ccoiiiireeieeeeeeeeeees e 1
3 01051-GO01 SCREW, #8 - 16 X 1/2" LGi.eiie e 4
4 25853-G02 PEDAL BOX AND COVER ... s 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ..ottt 4
6 25861-G01 MICRO SWITCH......o it s 1
7 01050-G01 SCREW, #4 - 20 X 5/8" LG ..ottt 2
8
9 72066-G01 CONTROL ARM ...ttt s 1
10 23860-G1 BEARING ... e e e 2
11 24621-G1 NYLON WASHER, 5/16".....cc et 2
12 12064-G1 PUSH NUT, 5/16" ... oottt 1
13 25768-G01 PIVOT ROD ...t s e e 1
14 72199-G01 PIVOT BRACKET ..ot 1
15 14390-G1 LOCK NUT, B/8 - 24 ...ttt e 1
16
17 72198-G03 MICRO SWITCH CAM .....oiiiieiiie et 1
18 00550-G4 LOCK NUT, 5/16 - 24 ... e e 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ...ccceiieeee e 1
20 72074-G01 CONTROL ARM LINK ..ottt 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/168" LG....ovoeeveeee e 1
22 00532-G4 LOCKNUT, 5/16 - 24 ... e e e 2
23 17677-G1 SPRING RETAINER ..ottt 1
24 17979-G1 ACCELERATOR ROD BUSHING .......ccooiiiiieieieeeee e 1
25 73046-G01 COMPRESSION SPRING ......cciiieiirrieeesee e 1
26 17677-G2 SPRING RETAINER ..ot 1
27 72072-G01 ACCELERATOR ROD .....oiiiiiieiee ettt e 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) .....cciiiiieee et 1
29 10386-G3 CLEVIS PIN, 5/16" X 1" LG .ee e eeeeie e 1
30 17838-G1 NYLON BUSHING .....ccciiiiiiiiiiiree e s e 3

Page A-9

Service Parts Manual




| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17255-G1 TEFLON WASHER, 5/16".... .ottt 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o 1
33 74432-G01 PEDAL PIVOT PIN ..ot 1
34 12064-G6 PUSH NUT, 9/32" ...t e 1
35 14390-G10 LOCK NUT, #10 - 24 ...ttt 1
36 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED).....cccoieiiireie e A/R
37
38 72201-G02 WIRE HARNESS (PEDAL BOX) ....oeiiiieiieie et 1
39 17313-G1 LOOM FLEX (BULK) ..ttt e AR
40 17618-G1 WIRE TIE ... e e 2
41 72065-G02 ACCELERATOR CABLE ...ttt 1
42 00559-G8 WASHER, 5/168" ...ttt 1
43 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 44 - 47) ........... 1
44 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 45 - 46) .......... 1
45 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...oeeieeereeiee e 6
46 27512-G01 ACCELERATOR PEDAL PAD .....ooiiiiiiieeieree e 1
47 * ACCELERATOR PEDAL
48 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi....eoeeeeeeeereeee e 4
49 70135-G01 PEDAL PIVOT COVER ...t e 1
50
51 72401-G02 CHOKE CABLE (WITH NUTS) ...ooiiiiie e e 1
52 00568-G4 LOCK WASHER, 9/18" ...ttt 1
53 00545-G4 NUT, 9/18 - 18 ..ot 1
54
55 72155-G01 RETAINER ... e 1
56 72154-G01 CHOKE CABLE ADAPTER.... oo e 1
57
58 00544-G4 JAM NUT, 5/16 - 24 ... 2
59 25737-G01 CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62).......ccccceveenerunnn. 1
60 23722-G1 ADJUSTING ROD (SHORT) ..eoiiveeierieesiereeree e e 1

Service Parts Manual Page A-10



| ACCELERATOR - CABLE AND LINKAGES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ...ttt 2
62 00526-G4 NUT, #10 - B2 e 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt e 1
66 23860-G1 BEARING ... e e e 2
67 24621-G1 NYLON WASHER, 5/16".....cc et 2
68 25768-G01 PIVOT ROD ...ttt e e 1
69 12064-G1 PUSH NUT, 5/18".....ee et s 1
70 24479-G1 BALL JOINT BALL ...ttt 2
71 00565-G5 LOCK WASHER, #10 ...ooiiieee e e 2
72 00526-G4 NUT, #10 - B2 e et 2
73 72197-GO01 PIVOT BRACKET ...ttt s 1
74 14390-G1 LOCK NUT, 3B/8 - 24 ...t 1
75 00414-G8 BOLT, 1/4 - 20 X 1" LGt e 2
76 14390-G4 LOCK NUT, 1/4 = 20 ..ottt e 2
77
78 72254-G01 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 72609-G01 ADJUSTING ROD (LONG) ....cuviiiiiiieesiee sttt 1
80 24465-G1 BALL JOINT SOCKET ...ttt 2
81 00526-G4 NUT, #10 - B2 e 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ... ..ottt 1
85 14390-G1 LOCK NUT, B/8 - 24 ...t s 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) .....ccccvenne. 1
87 25762-G01 GOVERNOR PIVOT ...ttt 1
88 23860-G1 BEARING ...t 2
89 24621-G1 NYLON WASHER, 5/16" .....oceiiieeeeeeeee e 2
90 25768-G01 PIVOT ROD....eiieiieeeeeee et 1

Page A-11 Service Parts Manual



| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/18" ...ttt 1
92 24479-G1 BALL JOINT BALL ..ot 2
93 00565-G5 LOCK WASHER, #10....c i 2
94 00526-G4 NUT, #10 - B2 ..t 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...eeiceeeeeee et 2
97 00565-G8 LOCK WASHER, 5/18" ...ttt 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102).......cccecereerrerenne 1
100 23722-G1 ADJUSTING ROD ... e e 1
101 24465-G1 BALL JOINT SOCKET .....ciiiiictieeire ettt s 2
102 00526-G4 NUT, #10 - B2, 2
103
104 | 25690-GO1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105| 25765-GO1 GOVERNOR BELLCRANK ...t 1
106 24479-G1 BALL JOINT BALL ..t s 1
107 | 00734-G5 LOCK NUT, #10 - B2, e e 1
108 14390-G4 LOCK NUT, 1/4 = 20ttt 1
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET ..ottt 1
111 25274-G1 GOVERNOR ROD .....ooiiiiiieeeeeesee et 1
112 22754-G1 BUSHING ...t s 1
113 25661-G01 CUP WASHER ... .o e s 2
114 23578-G1 COMPRESSION SPRING ......ooiiiiiieeeceeee e 1
115 22754-G2 BUSHING ...t s 1
116 23859-G1 GOVERNOR ADJUSTER .....oiiiiiiieeeeee e 1
117 00526-G4 NUT, #10 - B2 ..t 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG ..ot 2
119 25738-G01 SPRING ... e e e e 1
120 25286-G1 SAFETY SEAL, 3/8" ... 1

Service Parts Manual Page A-12



| ACCELERATOR - CABLE AND LINKAGES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, /18" ...ttt st 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET ..ot 1
124 26826-G01 LOCK WASHER, 8 MM ...t 2
125 26827-G01 NUT, M8 X 1.25 MM ... 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ..ottt 1
128 17618-G1 WIRE TIE <. ettt 7

Page A-13 Service Parts Manual



| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES

Service Parts Manual Page A-14



AIR FILTER Gasoline Vehicle

10 - Includes ltems 11 - 14

Carburetor

See BODY
Section

e

Front of Vehicle

&®

Page B-1 Service Parts Manual



Gasoline Vehicle AIRFILTER
A

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72416-G01 INLET ADAPTER ...ttt st 1
2 72415-G01 C 0 = 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ..ceceeeeeieeecie e seee s sete e e s seeeesne e e eneee e snseeesmeeeesneeeen 4
4 11391-G2 CLAMP .t e e et e e e e st e e e e e ae e e e e e e e e e e aneeee e e e nraes 1
5 72637-G02 HOSE (CONVOLUTED)....cctiiieieeee ettt e e s eee e seeseesneeeeesneeneas 1
6
7 11391-G1 HOSE CLAMP ...ttt ettt s te et e st e e e e eeseeeeesneenaeeenesneenees 1
8
9
10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14) ............... 1
11 72598-G01 AIR CLEANER CANISTER ..ottt 1
12 72599-G01 AIR CLEANER COVER......coi ittt et 1
13 72604-G01 AIR CLEANER LATCH ... 2
14 28462-G01 AIR CLEANER DUST COLLECTOR......coiiiieeieeieee e 1
15 28463-G01 AIR CLEANER ELEMENT ....oiiiiiie ittt e 1
16
17 72592-G01 HOSE (AIR FILTER TO CARBURETOR).......ceoiiie e 1
18 11391-G6 [ (0T O I 1SS 2
19 26727-G01 CARBURETOR GASKET ......oiiiiieiieieieeie e eeeeseeseeeeeseeeaeseeeseeseesnesseesneesees 2
20 72739-G01 CHOKE / THROTTLE BRACKET........eiiieieeieeeie et 1
21 26728-G01 CHOKE BRACKET ....eiieie ettt et e ste e st e s see e s nnne e e sneeennneeesnneees 1
22 72591-G01 CARBURETOR ADAPTER ...ttt 1
23 72151-G01 POV HOSE ...ttt e e e e e e e snee e e e e nes 1
24 23726-G11 CARBURETOR MOUNTING SPACER .......ooo et 4
25 51400-G1 WASHER, /4" .. ettt e e st e e ese e e ste e e eeneeeennes 2
26 13632-G1 NUT, MB X T ettt s e s et e e s e eane e e e e saanes 4
27 72605-G01 CARBURETOR BAFFLE.......cooi ettt e 1
28 72514-G01 STUD e e e e e e e e e anre e e e e nnraes 2
29 12583-G3 BOLT, M8 X 1.25 X 168 MM ....coiiiiieeieeeeieecie e e seee et et ee e seeeeseeeeeneeeen 2
30 00565-G8 LOCK WASHER, 5/18".... ettt st e e s sne e e e e 2

Service Parts Manual




W

AIR FILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32

33 72596-G01 AIR FILTER BRACKET (LINKAGE ACTUATED CARBURETOR).........ccccvveueene. 1
34 75878-G01 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR)......cccocevvienene. 1
35 12547-G3 BOLT, M8 X TMM X 20MM LGi....cooiiiiieee et 1
36 00905-G7 LOCK WASHER, /4", oottt 1
37 00559-G7 WASHER, 174" ..o e e 1
38 00415-G2 BOLT, 1/4 - 20 X1 1/4" LGttt e 2
39 00605-G07 WASHER, /4" .. e 2
40 14390-G4 LOCK NUT, 1/4 = 20 ..ot e s n e s 2

Page B-3 Service Parts Manual




Gasoline Vehicle AIRFILTER

&

Service Parts Manual Page B-4



Gasoline Vehicle

BODY

Al
~—
[
(o]
(2}
£
[O]
=
0
(0]
el
=
o
£
[
[s¢]

Service Parts Manual

Page C-1



Gasoline Vehicle BODY

LX / SE MODEL

Cowl Mounted Behind
Top Of Fender Flare:

Used On All 2001 And Early
2002 Model Vehicles

See Page C-1
for mounting
hardware

Cowl Mounted Over Top Of Fender Flare:
Used On Most 2002 Model Vehicles

*NOTE: This Cowl Is Service Replacement
For All Prior Model Years When
Ordered With Retrofit Kit (Item 206)

Service Parts Manual



BODY Gasoline Vehicle

124

*NOTE: Use ltems 86 & 87 For Vehicles With
Cowl Mounted Over Top Of Fender Flare.
Use Item 203 For Vehicles With Cowl
Mounted Behind Top Of Fender Flare

Page C-3 Service Parts Manual



Gasoline Vehicle BODY

ASH TRAY
138 - Includes ltems 139 - 142

139

Vehicle Rear
Bumper

HITCHES

Clevis Hitch

______‘\

)

S\

Angle Hitch 144 - Includes Items 145 - 156
159 - Includes Items 160, 148 - 156

162 - Includes Items 163 - 166, 148 - 156

Heavy Duty 164

Hitch
P
165 /@

166

Service Parts Manual Page C-4



W

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 | UPPER FLOORPAN (AXLE MOUNTED STEERING) ....ovveerereeeeerereresseeerseeee 1
2 14601-G11 | RIVET, 3/16" X 9/16" LG weorveeeeeeeeereeeseeeseeeeeeseseeeseeseeesesseeeseeseeeeeessseesseseesses e 9
3 71510-G01 | UPPER FLOORPAN (FRAME MOUNTED STEERING)......coveereereeersereeerenen 1
4 70451-GO1 | LOWER FLOORPAN.......veeeeeeeeseseeeeeseeeeseesseeesessssesesssesssssessesssessssssesessseeseeees 1
5 14601-GT1 | RIVET, 3/16" X 916" LG werrrveeeeeeeeereeeeeeeeseeseesessesssseseesesseseseesssesessssessseseesssss oo 7
6 70452-G01 | ACCESS COVER.....eeoiereereeeeeeeeeeeeeeseeeeeseesseesseeseeseeesseeeseseesese s sseeeseseeseeees 1
7
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) ..oorvveerreeeneee. 1
9 71153-GO1 DEFLECTOR (PASSENGER SIDE) ......vveeereeeeeeeeeeeeeeesseeeesseseesesseeesseeee 1
10 | 71154-GO1 DEFLECTOR (DRIVER SIDE) w...courvveeeeeeeseeeeeeseeeseeeseeseeeeseseessesseeessesenseeee 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGierrrvvereeeveeeeeeeeseeseesesseeeseesesessssssessesssesssesseesssseeens 6
12 | 71158-GO1 INSTRUMENT PANEL INSERT (FOUR CUP) ...oveeeeeeeeseeeeeseeeeeesseseeeseeeen 1
13 | 71177-G01 | LABEL (SAFETY) (TEXT) cooorereeeseseeeeseeeeeeseeseeessseeeesesesseesseseeeessssesssseeeseeseseseeees 1
14 | 74409-GO1 | LABEL (SAFETY) (PICTOGRAPH).......ovecroeeeeereeeeeeeeeseeeeseeseeesseseesseseeeseeseeeeeeeee 1
15 | 74443-GO1 | LABEL (ANTI-ROLLBACK) ...ovveeeeeeeeoeeeeeeseeseeeseeseeeessssesseseeesses s ssesesesesssseeseees 1
16 : SERIAL NUMBER PLATE «..c.ecoeeveeeeeeeeeeseeeseeeseeeeesseessssseesessessesseseseesseesesssseen 1
17 * CAPACITY PLATE ...oortveeeeeeeeeeeeeeseeeeeeeseesesseseeeeseeseeseeseeesees s eseeseesseseesses s 1
18 | 01041-GO1 | RIVET, 5/32" X 7/8" LG vveeeeeeeeeeeeeeseeeeeseeseeeseeseeesseseeesseseesses e ssesesesesseeeseeeees 4
19
20 | 71413-GOT | SPLASH PANEL.....ocooveeeeeeeeeeeeeeseeeeeeosesseeseseseeesesseesessseeseesseeessssseesssssesesseeens 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi.veooevveeeeeeeeeeeeeseeeeeeeeeeseeseeesseseeesesseeseeeees 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi.veooevveeeeeeeeeeeeeseeeeeeeeeeseeseeesseseeesesseeseeeees 4
23
24
25
26 | 71115:G0T | VINYL TRIM w.oooooeeeeeeeeeeeseeeeeeeeeeeseeee e seeeeseseeeeseeseeseeseee s eseseeesseseeesees e 2
27 | 71055-GOT | RIVET, B/16" X 1" LG covvveerereeereeseeereeeeeereeeseseeessesesssseessssseessssesesesssseesesssessesseeeen 10
28
29
30

Page C-5

Service Parts Manual




W

Gasoline Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 71051-G** LT Y SRS 1
32 71037-G02 NAMEPLATE (E-Z-GO) ...ueteeeieeeieee ettt st seee e e e see e sneeneesneesees 1
33 12064-G3 L WS o L R OO 2
34 74403-G01 NAMEPLATE (CUSHMAN) ...ttt 1
35 71055-G01 AV I T L R G X PR 9
36 71056-GO1 BOLT, 5/16 - 18 X 5/8" LGi..ueeieeieeeeieerieeeie et et ee e 4
37 00570-G2 WASHER, 5/18" .eeiiii ettt st e e e e eate e e e s esate e e e e sanreeeeesannseeeeeeans 4
38 14601-G13 RIVET, 5/32" X 9/18" LG ..eeiiiiiciiiee ettt e e e e s snneee s 2
39 26947-G01 NAMEPLATE (JACOBSEN) .....oiiie ettt 1
40
41 27166-G02 FRONT SHIELD .....coiiiieieeeeiee ettt e e e e eee st e sneeenesneeneas 1
42 70725-G01 FRONT SHIELD BRAGCE..... .o ittt 2
43 01038-GO1 SCREW, 1/4 - 20 X 1/2" LG eeeeeeeeeeeeeee ettt ettt 4
44 16469-G1 WASHER, /4" .. ettt e e st e e ese e e ste e e eeneeeennes 2
45 01057-G01 AV I 2 T Q1 PR 2
46
47
48 74040-G01 FRONT BUMPER ...ttt st st eee e e 1
49 74037-G01 RS X0 = o T I U 2
50 19859-G1 END CAP, B/4" ...ttt ettt e st e e s e e e e e e ee e e e e ennee e e e ennnees 2
51 75048-G01 ST 0 = T 2
52 00570-G2 WASHER, 5/16" ...ttt et e et e rnee e s eesnte e e ese e e s re e s eneeeennes 6
53 00905-G8 LOCK WASHER, 5/18"..... e eeieieeeeee et esie et st ee e eee e neeseenaeesnesneeneas 4
54 01035-G02 BOLT, 5/16 = 18 X 2 1/2" LG etueeieee e esie ettt sttt eee e e 4
55 74265-G01 BUMPER (LX / SE) .ttt st nee e neas 1
56
57
58
59 71468-G** 010 (G =) OO 1
60 71413-G01 SPLASH PANEL....oi ittt e e e ste e s et e e see e e s sne e e s neeesnneeeenneeas 1

Service Parts Manual




BODY Gasoline Vehicle

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 71101-GO1T | COWL SUPPORT BRACKET ....oorvveeeeeeeeseeeeeesseeseesseessesesseesessseesessseeeseseneseeees 1
62 | 71102:G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG ..rveeerereeereeeeeeseeseeeseeeeesseseeessesenens 3
63 | 71055-G02 | RIVET, 3/16" X 1 1/8" LG werevveeeeeeeereeeeeeeeseeeeeesseeeesesseeeseesseeseesseeeseseeessesseessss e 1
64
65
66
67 | 71289-GO1 | NAMEPLATE (E-Z-GO) (OVAL) oovvoooeeeeereeseseeeeseseeeeseeeeeeseesseeessssseesssssesessenens 1
68 | 74401-GO1 | NAMEPLATE (CUSHMAN) (OVAL) w.oovcomoeeeeeeeeeeeeeseeeeseeeeeeseesseeesessseesssseeessssenens 1
69
70
71
72 | 71338-GO1 | FENDER FLARE (DRIVER SIDE).... . oocooveeeosseeeesesseeseesseeseesseeessssseessesseesssseeens 1
73 | 71338-G02 | FENDER FLARE (PASSENGER SIDE) ......cciioeereeeeereeseeesseseeeeseseeeessesseessesenens 1
74 | 71055-GOT | RIVET, 3/16" X 1" LG weovveeeeeeeeseeeeeesseeeeeseeseeeeeseeseeseseeeseeseessseseaessesseesseseessesenes 6
75
76
77
78 | 75459-G01 | GLOVE BOX DOORS (BOTH SIDES).....ccvveeieeeeseeeeeseeeessseeeseeeeseeseseseeeseeeeenee 1
79 | 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) .....rveeereeeereseeeseeseeessesseeesessseessessesssseeens 1
80 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........oioeeomeeeerseseseesesseeeeseeseeseseneneee 1
81
82
83
84 | 71439-G01 | ROCKER PANEL (DRIVER SIDE) ....occooeeeeoeseerosseeeeesseeeessssessessesessesssessssseeenn 1
85 | 71439-G02 | ROCKER PANEL (PASSENGER SIDE) w..oooeeueeeeeeeeeseeeeeeseeeeeeeseseeesseseeessesenens 1
86 | 71424-G01 | FENDER SPACER (DRIVER SIDE)......imioeeoooeeeeoseeeeeeseeseeeseesseeseseeessesseessesenens 1
87 | 71424-G02 | FENDER SPACER (PASSENGER SIDE) ... oveeereeeseeeeeeseesseeeseseeeessssseesssseeens 1
88 | 71440-GO1 | BRACE (DRIVER SIDE).....ioeioeeerieeeeeosesseessseesesesseeosssssesseessseesssssessssssessssenens 1
89 | 71440-G02 | BRACE (PASSENGER SIDE)...o.ecoieeiooeeereeeseeossseseeessseeesssseeseeseeessesseeeseeseenn 1
90 | 00789-G2 SCREW, #10 - 24 X 1 1/4" LG vveeeeeeeeeeeeeeeeeseeeseeeeeseeseeeseesseeeseeseessesseesses s 4

Page C-7 Service Parts Manual



Gasoline Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 23726-G2 SPACER, 174" e e e s 2
92 00660-G5 L 2T | =1 TR 4
93 11098-G7 LOCK NUT, #10 - 24 .ottt ee st e e e e s e e asaeesseeesneeenns 4
94
95 16705-G1 SCREW, 174 - 20 X 1" LG eeeii ettt sne s 4
96 23726-G2 ST 0 = T 4
97 00559-G7 WASHER, /4" ...ttt e et e e e s sate e e e e saateeeeesannseeeeeeans 4
98 14390-G4 [0 10 G 1| P 1 S LR 4
99 71764-G01 SILL PLATE TREAD..... .ottt st seesne e eee e neas 2
100
101
102 70048-G** FLOORMAT (FRAME MOUNTED STEERING) ......cceeeiiieiee e 1
103 70663-G** FLOORMAT (AXLE MOUNTED STEERING) ....ccceeieeieieeee e 1
104 71976-G** SEAT SUPPORT PANEL (W/DRIVER SIDE LOUVERS) .....cccooiiiieneeeeeee 1
105
106
107 10570-G10 RIVET, 5/32" X 9/168" LG . .eeee ettt te e e e s s ee e see e e sneeeens 8
108 71609-G01 SEAT HINGE PLATE ...ttt ettt see e e 2
109 10570-G11 RIVET, 3/168" X 3/4" LG ...oeeiieeiieiee ettt ettt e et e e e s nnneeee s 4
110 71674-G01 SIDE PANEL (DRIVER SIDE) .......oiiiiieit et 1
111 71674-G02 SIDE PANEL (PASSENGER SIDE) ....coouieiiiieiiee et 1
112 10570-G10 RIVET, 5/32" X 9/168" LG . .eeee ettt te e e e s s ee e see e e sneeeens 4
113 10570-G12 AV I B A G 2 I SRR 4
114 16469-G7 WASHER, /4" ...ttt e et e e e s sate e e e e saateeeeesannseeeeeeans 4
115
116 70244-G02 SPLASH PANEL....oi ittt e e e ste e s et e e see e e s sne e e s neeesnneeeenneeas 1
117 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi...cceeeeeee ettt tee et e e 2
118 00438-G8 BOLT, 5/16 = 18 X 1" LG e cteeiiiieieeee st esie ettt e e s et e see e sneeeee e e neas 2
119 00559-G8 WASHER, 5/16" ...ttt et e et e rnee e s eesnte e e ese e e s re e s eneeeennes 2
120 11098-G6 LOCK NUT, 5/16 = 18 .eiiieeeeee e stee e te et e e e st e e s e e neee e s e e sneeesneeeennee s 2

Service Parts Manual




BODY

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

121

122 | 74297-GO1 | FENDER (DRIVER SIDE) w..oooveoieeoeeeeeeeeeeeseseeseeeeseeesseesesseseesesessseeseseeseeeesnees 1
123 | 74297-G02 | FENDER (PASSENGER SIDE)........ooeooeeoeeeeeeeeeeeeeseeeseeesseeesseeseseeseseeseseeseeeeeee 1
124 | 74297-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) .....cveeeeeeeeeeeeeeeeseeseseseeeesesceseeeee 1
125 | 74297-G04 | FENDER WITH TAILLIGHT (PASSENGER SIDE) .....ooveoeeeereeeeeseeeseeeeeeeennees 1
126 | 00414-G7 BOLT, 1/4 = 20 X 7/8" LGieeeeeeeeeeeeeeseeeeeeeeeeeeeseeeses e sesee s eseeses e seeeseeseeseeese e 12
127 | 00559-G7 WASHER, 174" ..ot eee e eee e eee e s e ses e see e ees e ser e 12
128 | 11027-G2 LOCK NUT, 1/4 = 20 .o see e ses s ses e 12
129 | 71587-GO1 | REAR PANEL ....ooeeeeeeeeeeeeeseeee e seee e eee e eeeesesee e ee e ees s eee s eseneesees 1
130 | 71055-G01 | RIVET, 3/18" X 1" LG werveeieeeeeeeeeeeeeeeeeeeeseeeseseeseeeseeeesseesesseseesesessseeseneeseeesnees 4
131

132 | 71588-G01 | SEAT FILLER PANEL (DRIVER SIDE) ....coooeioeeieeeeeeeseeeeeeeeeeseeseseseseseseseneeeee 1
133 | 71588-G02 | SEAT FILLER PANEL (PASSENGER SIDE)........ooeooeeeeeeeeeeeseeseseseeeeseseseeeene 1
134 | 10570-G10 | RIVET, 5/32" X 916" LG ceooveeeeereeeeeeeeeseeeeeeeeseeeeeeeeeseeeseeess e eeeee s seseseseseneeeee 6
135 | 20271-G3 HOLE PLUG, 2" .ot seseeeee e s ses s ses e eeeeeesee e 2
136

137

138 | 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 139 - 142) ...ooovooeeeeeeeeeeeeeeeseeeses e 1
139 | 27731-Got ASH TRAY ..ot se s ee e ees e es e ses s 1
140 | 27736-Go1 GASKET .ot et e e e s e ee e ses e eeeeeee s e eee e res e eenees 1
141 | 75108-Go1 BRACKET ... eeee e eeee e s ee e ee e es s ee e seseeeeeess e seseeeeseeenees 1
142 | 00100-G4 SCREW, #10 = 16 X 1/2" LGiurveereeeeeeeeeeseseeseeeeeeeeseseseeeseeeesseeees e seseeseneeenens 4
143

144 | 74270-G07 | CLEVIS HITCH KIT (INCLUDES ITEMS 145 - 156) ....ooveoeeeeereerereereeesereseee. 1
145 | 74338-Gof CLEVIS HITCH oo eeeses e seeee e ses e sese e 1
146 | 14443-G7 CLEVIS PIN, 172" X 2 1/2" LG oo eeeeeeeeeeseseeseeeeeeeeeseeess e seseesenesenens 1
147 | 19314-G1 COTTER PIN, 2 1/2" LG seeeeseeeseeeeseseseeeeseeeess s seseeses e eenens 1
148 | 74348-Go1 HITCH RECEIVER ..ot ee e eee e see s ses s seseseneeen 1
149 | 21317-Gof CLEVIS PIN, 5/8" X 3" LG ..reeeoeeeeeeeeeeeeeeeseseeseseeseseeseseeseeeese e seseeeseessse 1
150 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG w.reeorveeeeereee e s seneeenens 1

Page C-9

Service Parts Manual




W

Gasoline Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ..eereeee ettt 4
152 00922-G3 L T | =1 o TR 4
153 00734-G1 LOCK NUT, 7/16 = 14 ettt ettt a s e enes 4
154 00198-G8 SCREW, 5/16 - 18 X 1" LGieeeiuiiieeie ettt 1
155 00569-G2 WASHER, 5/18" ...ttt ettt sttt e e e eesneeseesneesreenaeas 1
156 11098-G6 LOCK NUT, 5/16 - 18ttt 1
157
158
159 74270-G05 ANGLE HITCH KIT (INCLUDES ITEMS 160 AND 148 - 156) ....ccoceerereeieennne 1
160 74339-G01 F N[ T | ] 1
161
162 74270-G03 HEAVY DUTY HITCH KIT (INCLUDES ITEMS 163 - 166 AND 148 - 156) ........ 1
163 74351-G01 HEAVY DUTY HITCH ... e 1
164 31757-G1 HITCH BALL, 1 7/8" ..ottt ettt et e et e s ene e enes 1
165 00566-G6 LOCK WASHER, 3/4" ...ttt ettt ee e e e neas 1
166 00702-G11 N L I 7 S PR 1
167
168 70384-G02 SEAT FRAME (FOR DUAL CABLE DIRECTION SELECTOR) .....cccccvveererinennee. 1
169 70384-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) .....cccceveunee. 1
170 70200-G01 SCREW, 3/8 - 18 X 1/4" LG oottt et 4
171
172 70113-GO1 ADJUSTABLE BUMPER ..ot 2
173 11027-G1 LOCK NUT, B5/16 = 18 .ottt et a e snae e e e eree e e e e s 2
174
175 70245-G01 2N B =T I 7N 1
176 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.ccceeeeeeee e eee et eee e eeee e see e eeen 2
177 00438-G8 BOLT, 5/16 - 18 X 1" LGi.uuuiiiiiiiiiieiie e citiee ettt e s vte e st a s enee e e e e 2
178 00571-G2 WASHER, 5/18" .eeiiii ettt st e e e e eate e e e s esate e e e e sanreeeeesannseeeeeeans 2
179 11098-G6 LOCK NUT, 5/16 = 18 .eiiieeeeee e stee e te et e e e st e e s e e neee e s e e sneeesneeeennee s 2
180

Service Parts Manual

Page C-10




BODY

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
181 | 35062-G01 | DECAL (WORKHORSE®).......ooecoeeeeoeeeeeeseeseeeseeseeeseessseeeseseeeessssessssesssesseneseeees 2
182 | 35430-G02 | DECAL (1200) ovveooeeeerieeseeeeeeeeeeesseeeseseeeseeseseseesesessesseesseseeesses e sseseseseeseeeeeeeees 2
183 | 35430-G01 | DECAL (1200 LX) «.rrvverereeeeeeeeeeeseeeeseeeeeeseeseeeseesesessesssesseseesses e sssseseseeseseeeseees 2
184 | 74407-GO1 | DECAL (COMMANDERT™) .......oooioeeeeeeeeseeseeeseseeesesssseesseseeesseseesseseseseessseeseees 2
185 | 74416-G02 | DECAL (2200) vvvoomeeeereeeseeeeeeeesssseeeesssseeesessesesesssssessssssesssseeesses s ssesesesesssseseseees 2
186 | 74416-G01 | DECAL (2200 SE) ...ooveeereeeeeeeeeeeeeeeeoseeeeeseeseeeseeseessesseeesseseesseseesseseseseesseeeeseees 2
187
188
189
190 | 71463-GO1 | COWL SUPPORT BRACE ......veceeeeeeeeeeeeseeseeeseeseeeeseseeeesseseesseseesseseseseeseeeeeeeees 1
191 | 00740-G4 SCREW, #10 = 32 X 1/2" LG cvvoreeeereeeeeereeeeeesesseeeesssssessssessseessseessssseesssssessses oo 2
192 | 00559-G5 WASHER, #10...vveoeeeeoeeeeeeeeeeeeseeeeeeseeeseeeessssesssseeessssseesesessseessseeesssesesseseee 2
193 | 00921-G8 K010 G N LUL TR 2 Lo - T 2
194 | 16705-G9 SCREW, 1/4 - 20 X 1 1/8" LG «evveeeeeeeeeeeeeeeeeeseeseeeeeeeseseeeseseesseesese s eeesseeen 1
195 | 14776-G1 RETAINER NUT ("0’ TYPE), 1/4 = 20....vveeeeeeeeeeeeeesseeeeeeeeeesessseseessesessesssneeeneees 1
196
197 | 75815-G01 | FENDER FLARE (DRIVER SIDE). ... oveeeooeeeereeseeeeeseeesseseesseseesseseseseeseeeseeeen 1
198 | 75815-G02 | FENDER FLARE (PASSENGER SIDE) ... vvecoireeeeeeeeeeseseeosseseesseseresseseeeseeee 1
199 | 71045-GO1 | RIVET, 5/32" X B/4" LG revvveereeeeeeeeeeeseseeeseesesesessessssssseesseseeesses s ssesesesesssseeseens 6
200 | 00559-G4 WASHER, #8.....vveoeeveeeeeeeeeeseseessesseaesesessseessssesessessesseseesssseessssesssssesesesssneeeees 6
201
202
203 | 23726-G2 SPACER, 1/4" c.ooeveeeeeeeeeeeeeeeeeeeeeeeeseeesseeessssesesseseesessseeessessseesseeeeesseeessssseesses e 2
204
205
206 | 73464-G01 | COWL RETROFIT SERVICE KIT (INCLUDES ITEMS 72-74, 86 AND 87)........ 1

Page C-11

Service Parts Manual




Gasoline Vehicle BODY

&

Service Parts Manual Page C-12



BRAKES Gasoline Vehicle

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Page D-1 Service Parts Manual




Gasoline Vehicle

BRAKES

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page D-2



BRAKES

Gasoline Vehicle

\CS

Front of Vehicle

82 -
83 -
84 -
86 -
92 -
93 -

Includes ltems 84 - 92
Includes ltems 84 - 93
Includes Items 85
Includes Items 87 - 91
Includes Items 94, 95
Includes Items 94, 95
100 - Includes Items 101, 102

Page D-3

Service Parts Manual




W

Gasoline Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10) eeetieeeesieeieeeeeie et e seeeee e e e seeesaeeeesneeseesneeneas 1
2 70681-G01 TORSION SPRING ... e e e e s 2
3 70682-G01 L YA I I | 1
4 01071-GO1 PUSHNUT, 5/18" ..ottt ettt e e e e e e enee e e e 1
5 * BRAKE PEDAL.......oiiiiieiesie sttt nae e eenne st snesnenseenes 1
6 70611-GO1 PARK BRAKE PEDAL ...ttt 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 - 10) 1eueeiieeiieiesieeieeeeieeeesieeeeseesee e seeeseeseeeneeeneene 1
8 * SERVICE BRAKE PAD ......ooiiiieiei ettt 1
9 * PARK BRAKE PEDAL PAD........coiiiiereeesiesieese e se e sne e snesneeneas 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..cueeieei et e 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 168 X 4" LGi...ceiieiieieieeieeieie e 1
13 70581-G01 FLANGED BUSHING........ooiiiiie et e 2
14 70676-G01 TORSION SPRING ......oiiiiiieiieeciee et et e see e se e e snee e e eseeeeree s eaneeeennes 1
15 00643-G1 WASHER, B/8" ...ttt e et e e e et e e e s este e e e e sanseeeeesannseeeaeean 1
16 11098-G5 LOCK NUT, B/8 = 16 cueeeueeieeieiienieesie et esieseee st e saeeseeeessneeneeeeeseeeeesneenneenneeneenees 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20).....ccccceieeeeeeeeeenne 1
19 00963-GO1 SPHERICAL NUT, 5/16 = 24 ..ottt 1
20 11098-G9 LOCK NUT, 5/168 = 24ttt ettt s ee e neas 1
21
22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ...| 1
23 28082-G01 EQUALIZER BRACKET ..ottt st st sne e sne s 1
24 28083-G01 BRAKE COMPENSATOR BUMPER ........coooiii e 2
25 * BRAKE CABLE (DRIVER SIDE) .......coiiiieiiee e 1
26 * BRAKE CABLE (PASSENGER SIDE).......ccceiiieieereere e 1
27
28 12305-G1 RETAINING RING .....ociiiieie ettt sttt e eseesneeseee e 4
29

Service Parts Manual

Page D-4



BRAKES

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LGiuceeeiieie e 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ceeeeeeeeeeeeteeeeee e 3
32 14443-G2 CLEVIS PIN, 5/18" X 3/4" LGi...oeeeeeeeeeieee e 2
33
34 70601-GO1 KICK-OFF LINK ..ottt e 1
35 17838-G1 NYLON BUSHING......ccueiiiieiieiree e e 2
36 20835-G1 TEFLON WASHER, 3/8" ... it 2
37 00559-G8 WASHER, 5/168" ..ttt 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ceeeeeeeeeeeeteeeeee e 2
39 70098-G01 KICK-OFF CAM PIVOT ... e 1
40 10097-G6 FLANGED BEARING .....coiiiieeee ettt s s 2
41 70587-G01 KICK-OFF CAM....coitii et 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG .eeivereieeete et 2
43 14134-G4 SPACER . .. e e e e s 1
44
45 70113-G01 ADJUSTABLE BUMPER ......oo ot e 1
46 11027-G1 LOCK NUT, 5/168 - 18 ..ot 1
47
48 70080-G01 CATCH BRACKET ...ttt s 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e e 2
50 00891-G2 LOCK NUT, 1/4 = 20 ..ot e s n e s 2
51
52
53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) ..eeiueiireeirieeree et 1
54 * BRAKE PEDAL....... e e 1
55 70611-GO1 PARK BRAKE PEDAL ... 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ......... 1
57 * SERVICE BRAKE PAD ...t 1
58 * PARK BRAKE PAD ... e 1

Page D-5

Service Parts Manual




Gasoline Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766-G1 OVAL RIVET, 3/168" X 3/8" LGi.ceueeiiieieieeieeeieie e seee e 9
60
61 70258-G02 BRAKE PEDAL PLATE ...ttt 1
62 70682-G01 L AV @ I | SRR 1
63 70681-G01 TORSION SPRING ...ttt e see e 2
64 01071-GO1 PUSHNUT, 5/18" ...ttt e e ae e e e e see e eneeeennes 1
65 00737-G8 SCREW, #10 - 24 X 1" LGieruieii et ee et s e e ee e 4
66 00739-G1 RUBBER NUT, #10 - 24 ...ttt s 2
67 22362-G3 BRAKE PEDAL STANDOFF ..ot 2
68 27137-G01 CONICAL SPRING.....ccceieeieeesiee e see e seee e ee e e esse e e e sneeeesneeesseeesnneeenns 2
69 11098-G7 LOCK NUT, #10 = 24 ..ottt et et 2
70 10606-G8 MICRO SWITCH ..ottt 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGiueeiieeie et 2
72 00559-G5 WASHER, #10 ..t e e e e et e e e snee s 2
73 00559-G3 WASHER, #6 ...ttt ettt st e e e e e ae e eesneestesneesreeneea 4
74 00565-G3 LOCK WASHER, #6 .....eiieeiieie ettt s e e sne e e 2
75 00525-G5 NUT, #6 - B2 et 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ....cccuieeeiieeeeeeeeereeee e 2
77
78 14628-G1 FASTON TAB ...ttt ettt ettt e e e e e e saeeeeeneenneenes 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT)....cctteiiierie e 1
80 17618-G1 WIRE TIE. . et 3
81
82 70793-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).................... 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ...ccceiiiiieeerieee e 2
85 * BRAKE SHOKE ...ttt sttt seeenae 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) e 2
87 * UPPER SPRING ...t e 1
88 * LOWER SPRING ...ttt 1

Service Parts Manual




BRAKES

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN e e 2
90 * CUP AND SPRING .....ooiiieiniieerteese e s s 2
91 * ADJUSTER SPRING.......ooiiiiiirireeeeee e 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) .......... 1
94 * ADJUSTER ..o e e 1
95 * TEFLON WASHER ..ot 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG oottt 8
97 15126-G1 LOCK NUT, 5/168 = 24 ..ottt e 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32"....ceviieeiiiereenne 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ....cccoeiierierreerienne 2
101 * BRAKE DRUM. ... e 1
102 19862-G1 LUG BOLT, 1/2 = 20 .. s 4
103
104
105 21830-G1 OUTER BRAKE DRUM WASHER ........ooiiiiieeeseee e e 2
106 00518-G8 SLOTTED NUT, 3/4 - 16, e 2
107 10387-G1 COTTER PIN, 1/8" X' 1 172" LG ettt 2
108 74175-G01 SPINDLE CAP ...ttt e e 2
109
110 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) ......cccooeiireereee e 1
111 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE) ......coooiiiiiiieeieeceee e 1

Page D-7

Service Parts Manual




Gasoline Vehicle BRAKES

&

Service Parts Manual Page D-8



CAB (EARLY PRODUCTION) Gasoline Vehicle

CAB COMPONENTS
105 - Includes Items 2 - 3, 7 - 42, 106 - 108

See Body
Section for P/N

AR 55

25\ U
s
JNBRSL N
%7 See Body
Section for P/N

See Body
Section for P/N

Page E-1 Service Parts Manual



Gasoline Vehicle

CAB (EARLY PRODUCTION)

CAB COMPONENTS

To
Battery

<%

Fuse Inside cab

WINDSHIELD WIPER COMPONENTS

33 - Includes ltems 34 - 42
% 34 - Includes Iltems 35 - 39

Front of Vehicle

Outside cab

®
Front of
Vehicle

Service Parts Manual

Page E-2



CAB (EARLY PRODUCTION) Gasoline Vehicle

46 58 - Includes Items 59 - 66
59 - Includes Items 61, 63 - 66

60 - Includes Iltems 62 - 66 60

STEEL DOORS

59

49

50
52

44 - Includes ltems 45 - 55 \ VINYL DOORS
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

Existing
Hardware

70 - Includes ltems 71 - 75

STROBE LIGHT KIT

Page E-3 Service Parts Manual




&

Gasoline Vehicle

CAB (EARLY PRODUCTION)

SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes ltems 84 - 86

C D
©=

= Existing
=
<>

Hardware

81

|
i
& 7| a0
Existing
Hardware\ ! <
S

WORKLIGHT KIT
77 - Includes Items 78 - 81

Service Parts Manual

Page E-4



CAB (EARLY PRODUCTION)

W

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 . STEEL CAB (WITHOUT DOORS) «...cooveeeeeeeeeseeeeereeeseereeseeeeessseesssseesesseneenees 1
2 74228-GO*A | BOOF PANEL w...oorveeeeeeeeeeeeeeeeeeeeeeees e eee s s s seeseeessesseeeeseseeessessesesssesees e 1
3 74228-G0™B | BREAR PANEL ....ooomiveeeeeeeeeeeeee e eeeee oo eseseeeseeseeessesseeeeeeseeeesesseeessesesees oo 1
4 74228-GO*C | WINDSHIELD PANEL ¢..vecoovveeeeeeeseeeeeeeeseeesssseeesessesesseeseeseseseeessesseesesssessesenenn 1
5 74228-G0*D | FRONT CORNER PANEL (PASSENGER SIDE) .....vvvoeeeeeeeeeeeersseeeeeseseeeessesenens 1
6 74228-GO*E | FRONT CORNER PANEL (DRIVER SIDE).......veeeeeeeeeeeeeeeseeeeeesseeeeesseeeeesseseeens 1
7 74228-GO*F | RECEIVER (DRIVER SIDE).......vveoeeeeesseseeesssseeseesesesseessessseseeessesssessssseessesenens 1
8 74228-G0*G | RECEIVER (PASSENGER SIDE) ..oorveeereeeoeeseeseeseeesseeseessseseeessssssesessseessesenens 1
9 74228-GO*H | LOWER MOUNTING BRACKET (DRIVER SIDE) ....veeeeeeeeeeeeeseeeeeeseneeeessesenens 1
10 | 74228-G0*I | LOWER MOUNTING BRACKET (PASSENGER SIDE).......oveereeeeereereeerrereer 1
11 70113-GOT | ADJUSTABLE BUMPER .....vveoeeeeoeeeeeseeseeeesseseesessesessesssesessseeeesssssesssssesses e 2
12 | 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) «...vvveereveeereeeeeerseseeeeseeseeessssenens 1
13 | 1P004D ROOF TRIM (50" eveeeeeeeeeseeeeeeseeseeessessseseseseeeseeseeesssseeesessesseeseseseesseeeeseseenn 1
14
15 | 6E03 FRONT WINDSHIELD MOUNTING GASKET w.eeoorvveeereeeeeeseeseeeseeeseeseeseeessesenens 1
16 | 6E03A BOLT, 3/8 - 16 X 7/8" LG .rvveereeeeereeeeeereesseeseesseessesseessssssessesesessessseessssesessesenne 44
17 | 6E03B LOCK NUT, B/8 = 16 weoreveeeeeeeeseeeeeereeeeessseeseeseseeeesseseeesseseeeseesseeeseesseeeessesses e 44
18 | BE03C WASHER, 3/8" .....ooeeveereeeeeeeeeeeeseeeeeeeeseeesesseseeeeseseeees s eees s eeeeseeeseseaseeseeeeeeeees 44
19 | 6E03D NYLON WASHER, 3/8" .....vveeeeeeeereeeeeereeessesesssessesseeesssseessesesssssssseessssesssseseene 26
20 | BEO3E FRONT PANEL WINDOW ......covveeeeeeeeeeeeeeeeeseesesseeesesseesessesesesseseseesseesesssseen 1
21 6EO03H FRONT CORNER PANEL MOUNTING GASKET .......couveeereeeeeeeseeeeeseeseesseseeens 2
22 | 6E03J REAR PANEL WINDOW MOUNTING GASKET .....veeereveeereeeeeeeeeeeeeseeseeesseseeens 1
23 | 6E03S ALLEN BUTTON HEAD BOLT w.ooroeeeeeeeeeeeeseeeeeeeeeeeeeesseseessesseesesssseeesesssneeseees 4
24
25 | BEO03U BOLT, 1/4 = 20 X 1 1/2" LG evveeeeeeeeeeeeeeseeeeeeeeeeeeeeesesseeesseseeessesesessesseesesseeseeseeeene 4
26 | BEO03V NYLON SPACER, /4" ...ovveeeeeeeeeeeeeereeeseeeseeseeeesesseeesseseeessesesessesseeeses s seeseeeene 4
27 | 6E03W WASHER, 5/16" ..ooeeveoreeeeerseeseeeseseeeseesseeesssesseessesessssseseesseseeeessessesesesesssneeseees 4
28
29 | BEO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE) ........vvvereereeerrerenens 1
30 | 6EO05B FRONT CORNER PANEL WINDOW (DRIVER SIDE)........coevveerereeeereereeessesenens 1

Page E-5 Service Parts Manual




W

Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

CAB (EARLY PRODUCTION)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW ......ooiiiii i 1
32
33 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) ......ooiiieieeceiee e 1
34 9PWM85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ....coiiiiiiiieeee e 1
35 * SPACER . ... s 1
36 * SHAFT COVER (SEAL) .. 1
37 * NU T et e ne s 1
38 * BOLT e e 1
39 * WASHER. ... e e 1
40 9PWA WIPER ARM ... e 1
41 9PWB WINDSHIELD WIPER BLADE.........oo e 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cccoveiiiriiereerienne 1
43
44 74301-G0* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55).......ooiiieeeeeee e 1
45 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 -52) .....ccccceecvenee. 1
46 74301-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE).........cceeun... 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).......ccooiieiiieeeeeeeenee e 1
49 6EO03P LOWER DOOR WINDOW MOUNTING GASKET ......cccoiceeieenreeieennd 1
50 6EO05F LOWER DOOR WINDOW .....coiiiiiiiiiieiee e e 1
51 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) ....ccccveeereererreneeseenreenees 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ..eoueeveree e 1
53 6E05E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............ 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....coooiiiiiieiieeeereceiee 1
55 1P004C DOOR SEAL GASKET (123" LG)eecvereeereereesreesresee e 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ..ccceevereeeeeeeneee A/R
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......cccoeereeeieerreeree e 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual




CAB (EARLY PRODUCTION)

W

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......cociiiiieeieeree e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......cccoeovieeerese e 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ..c.eeeiireecereeseeeeeeee e 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ....oeeiiieieee e 1
65 9DGH1 DOOR GRAB HANDLE ..ot 1
66 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING) ...cccveieeeiieeneeeee e 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) ..| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75) ... 1
71 9PSLRL STROBE LENS ...t e 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ooeveireeereeeee, 1
73 9E002 TOGGLE SWITCH ... 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ....cceiiiieerire e 1
75 9PB001 BRACKET ...ttt s 1
76
77 74247-G01 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) ..eeoiiiee e 1
78 ILW1A WORK LIGHT (INCLUDES HARDWARE).......coooieiieeeeeeseeee e 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ooeveireeereeeee, 1
80 9E002 TOGGLE SWITCH ... e 1
81 9PB001 BRACKET ..ot s e n e nn e e 1
82
83 74248-G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) .........cccecuennee. 1
84 9PDF FAN e e e e 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....cccovveeiereecreeeene 1
86 9PFHK HARDWARE KIT ...t e 1
87
88 74250-G01 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ..cceeviieeieeiee e 1
89 9PSF1-001 SWITCH PANEL ...t 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE ........ccoo e 1

Page E-7

Service Parts Manual




W

Gasoline Vehicle CAB (EARLY PRODUCTION)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 9PSF1-003 ADHESIVE LABELS ... .ot 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....ooeeiieeieeeesee e 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) .....oeeiieeieeeesee e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ..ot 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) ....c.ceecviiieeieecreeieennd 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) ...oceiieeee e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED).....ceicieeieie e 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ..ottt 2
99 9PSF1-011 WASHER, 1/4" ..o e 4
100 9PSF1-012 NYLON WASHER, 1/4" ... e 2
101 9PSF1-013 LOCK NUT, 1/4 = 20 ...ttt 2
102 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED).....cccoiieieeeeeeeeeceeereeneen 1
103 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED)......ceiieeeeereereeeee e 1
104
105 * STEEL CAB (WITHOUT DOORS) (LX/ SE) ..ceeeiiiecree e 1
106 74227-G0*C WINDSHIELD PANEL...... .ot 1
107 | 74227-G0*D FRONT CORNER PANEL (PASSENGER SIDE) .......ccoeiiiienieeereeeeeeene 1
108 | 74227-GO*E FRONT CORNER PANEL (DRIVER SIDE)......cceciieeeeeeneene e 1
109
110
111 6E03T BED SPACER ... e e 2

Service Parts Manual

Page E-8



Gasoline Vehicle

CAB (LATE PRODUCTION)

W

CAB

*Steel Doors Shown

BALL CAGE

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Service Parts Manual

Page E-9



W

Gasoline Vehicle

CAB (LATE PRODUCTION)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 75854-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND

ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ..........cc....... 1
2
3 75855-G01 VINYL DOOR KIT .ottt e 1
4 75856-G** STEEL DOOR KIT ...ttt s s 1
5
6 75853-G01 BALL CAGE ...t e 1

Service Parts Manual

Page E-10



&

CARBURETOR AND CHOKE Gasoline Vehicle

1 - Includes ltems 3,5- 7,9 - 20 \/ 19
2 - Includes ltems 4 - 6, 8 - 20

Page F-1 Service Parts Manual




Gasoline Vehicle CARBURETOR AND CHOKE

See
AIR FILTER
Section

Service Parts Manual Page F-2



CARBURETOR AND CHOKE

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY.
1 72558-G01 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5032)
(INCLUDES ITEMS 3, 5 - 7, 9 = 20) +...veeoveeeeeeereeeeeseeeeeeeseeeseeeeeseseesesseeesseeeseseens 1
2 72558-G05 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5033)
(INCLUDES ITEMS 4 - 7, 8 = 20) crvveooveeeeeeereeeeeeeeeeeseeeeeseseeeseseeeseeeee s esseeessnenen 1
3 26646-G09 MAIN JET (HO2) ... eeeeee e eeeeeese s eseeeses s es e eeeeeeee e seeee s 1
4 26646-G07 MAIN JET (HO0) .veooeeeoeeeeeeeeeeeeeseseeeseseeseseeeseseeeses e es e sees e seeseeseseesesseeseees 1
5 * CARBURETOR BODY ...ooveeeeereeeeeeeeeeseeseeeeseseeeseeseeseseeseseesesseesseeessneens 1
6 * PILOT SCREW ... seeee e eeee e eeee s es s seee e ses e 1
7 26649-G05 Iy ] =3 T 2 1) WO 1
8
9 26841-G01 PLUG .ottt ee e ee e s e ee e eee s eee e seeees e 1
10 | 72306-GO1 GASKET .ot ee e ee e eeee s ee e see e es e esee e ees e seseens 1
11 72578-GO01 NEEDLE VALVE «...ooeeeeeeeeeeeeeeeeeseeeeeseseeeseseeeseseeeses s es e sees e see s seseeeses e seees 1
12 * YT INE oK =T 1
13 | 26648-GO1 FLOAT oottt eee e ee e ee e ee e es e eeee e eee e eee s 1
14 | 26840-GO1 FLOAT PIN ..o eeeee e es e eees e see e seeeee e 1
15 | 26843-GO1 FLOAT BOWL GASKET -...oooveeeeeeeeeeeeeeeere e seseseseseeseseeseseeseeseeseeeeeseseeeneees 1
16 | 26844-GO1 FLOAT CHAMBER .....cooeeeeeeeeseeee e eeevese e see e see s eees e ees e seseee s s 1
17 | 26839-GO1 BOWL SCREW. ... eeeeeeeee s s s eseeses s es e seeseseeeeeseeeeseeee e 1
18 | 26838-GO1 BOWL GASKET ..o eeee s s s eseeses s es e eeeee e sesee e 1
19 * DRAIN SCREW ...t seeeee e seeeese e seeesesee s eses e sees e seeeeeses s seees 1
20 | 26650-GO1 VENT TUBE ..cooveeeeeeeeeeeeeee e seseeeseeeeeeee e seeseses s see e eees e sesees s e ees e seseens 2
21
22
23 | 26646-G01 | MAIN JET #88 (FOR ELEVATIONS OF 3000 FT - 6000 FT) ...cveuvverereerereeennee. 1
24 | 26646-G08 | MAIN JET #86 (FOR ELEVATIONS OF 6000 FT - 10000 FT) cevveorvverrreeereeennee. 1
25
26
27 | 26726-G01 | CARBURETOR MOUNT GASKET ...cooveeereeeeeeeeeeseeeseseesseseesseseseeeesseseesesenneee 2
28 | 72311-GO1 | CARBURETOR INSULATOR .....ocoeeereeeeeeeeeeseeeeessseeesesesseseeeseseeseeeeeseeseesesenseees 1
29

Page F-3

Service Parts Manual




W

Gasoline Vehicle CARBURETOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 72401-G02 CHOKE CABLE (WITH NUTS) ...ooiiiieieeereeee e 1
32 00568-G4 LOCK WASHER, 9/18".... oo st 1
33 00545-G4 NUT, 9716 = 18 .t nare e 1
34 72155-G01 RETAINER ... oottt e e 1
35 72154-G01 CHOKE CABLE ADAPTER ......oi i 1
36 00544-G4 JAM NUT, 5/168 - 24 ... e 2

Service Parts Manual

Page F-4



Gasoline Vehicle

CLUTCH

ice Parts Manual

Serv

Page G-1



W

Gasoline Vehicle

CLUTCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 26952-GOT | DRIVE CLUTCH wovoomveeeeeeeeeeeeeeeeeseeeseeeeesseeseessesseeeseseseesessssssssessesessneesseseeeen 1
2
3 00473-G9 BOLT, 7/16 = 20 X 8 1/2" LGirvveereeeeeeeeeeeeeeeeseeeeeseseseeeeseseeeseeseesesseesaeseeeseeees 1
4 00566-G2 LOCK WASHER, 7/16" w.eveeeeeveeeseeeeesesseeeseesseeeseesssssesseesseseeessss e ssssssesassssesssees 1
5 25757-G1 PILOT WASHER ..o eeeeeeeeeeeeeseesseeseeesesessessesses e sessseeeessseeseeseneenees 1
6
7 26301-G02 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ..ceovveeeeereeeeseeeenne. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 ~10) v.corvvveeeeeereeeeeseeseeesseseeens 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG c.eorvveeeeeeeeeeeeeesseeeeesseseeessesseeeseseeeesseseeesen 3
10 | 26479-Go1 RAMP BUTTON ..o seeeeseeeeeseesseeseesseeeeeeseeessesseessesseesesseeens 3
11 : CAM oot eeee s ee e eee e s e e eee e s e eesseeeees st seeeseeen 1
12 | 24600-G1 Y2 X! = = TSR 1
13 | 26304-GO1 COMPRESSION SPRING ......coovveeeeeeeeeseeeesseeeeseeseeeseeseeeeseeseessessesseseeens 1
14 * SHEAVE AND POST ..cooooteeeeeeeeoeeeeeeeeeeseeesseeeeseeseeeseeseeeeeeeseessessesses e 1
15 | 27270-Go1 HEAVY DUTY RETAINING RING ....coreveeereereerseeeeeeseeeeeeseeeseesssssesseeseesessenes 1
16
17 | 00441-G8 BOLT, 5/16 = 18 X 4" LGiuveorveeeeeeeeeeeeeeeeseeseeseeesesesesseeesesseeesses e sssseesaesseessenees 1
18 | 00565-G8 LOCK WASHER, 5/16" +....eeoreeeeeeeeeeeseeeeeeseeseeesseeseeessesseesseseeesseseeesesseeessesseessseees 4
19 | 25756-G1 RETAINING WASHER ... veoooeeeeeeeeeeeeeeeeseeseeeeeeessessesseesess e sees e sessseesassssesneees 1
20 | 72328-GO1 | DRIVE BELT (SEVERE DUTY) oveeeeeeeeeeeeseseeesesseeseesesessesssesesesseesssessessssenens 1
21
22
23
24 | 26952-G01 | DRIVE CLUTCH (HIGH ALTITUDE) .ocooeeeeeeeeeeseeeeeeseeseeeeessesesesesseesseeseesssseeens 1
25 | 25632-G03 | DRIVEN CLUTCH (HIGH ALTITUDE)

(INCLUDES ITEMS 8, 12, 14, 15, 26, 27)..oveceeeeeeeeeeeeeeeseeeeeeseeseeesssseeesseseessenen 1
26 * CAM .ot ee s s e eees e eeee e 1
27 | 25612-G1 COMPRESSION SPRING ......cooeveeeeeeereeseeeesseeeeseeseseseesesessssssesssessessssseens 1

Service Parts Manual

Page G-2




| DIRECTION SELECTOR - SINGLE CABLE Gasoline Vehicle

1 - Includes Items 2 - 33

Top of Seat
Support Panel

Shifter & )/
Input \\\*?%foi}/

Shaft

Page H-1 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - SINGLE CABLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72721-G03 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ...cccccevverienne 1
2 74456-G01 DIRECTION SELECTOR BRACKET ..o 1
3 70233-G01 DIRECTION SELECTOR SHAFT ... 1
4 72738-G01 DIRECTION SELECTOR CAM .....oiiiiiieeiee e e 1
5 14390-G1 LOCK NUT, 3/8 - 24.....eeeee ettt e e 1
6
7
8 72724-G01 NEUTRAL LOCK PIN ...ttt e 1
9 72733-GO1 COMPRESSION SPRING, 3/8" X 5/8" LGi....ooceiieereeeeeeeesee e 1
10 72729-G01 NEUTRAL LOCK LATCH ... 1
11 00734-G2 LOCK NUT, 1/4 = 28....eeeeeee ettt e 1
12 28574-G01 EXTENSION SPRING ......oooioiiiiiiiee e e e 1
13 72732-G01 BALL STUD ...ttt s e s e e 1
14 00734-G5 LOCK NUT, #10 - 32, e 1
15
16
17 72736-G01 MICRO SWITCH ..o 1
18 01062-G01 SCREW, #4 - 40 X 1" LGieieieiiee e 2
19 00559-G1 WASHER, #4 ...t e e 2
20 00565-G1 LOCK WASHER, #4 .....ooei et 2
21 00526-G2 NUT, #4 - 40 ..o s s 2
22
23
24 73290-G03 REVERSE WARNING BUZZER.........cccoiiiiie e 1
25 01063-GO1 SCREW, #6 - 32 X 3/8" LGi...ccveerieeeieereeeieree e 2
26 25978-G345 18 GA WIRE (RED 7") et 1
27
28
29 72734-G03 SHIFTER CABLE..... oo e 1
30 25727-G01 CUP WASHER ...t 4

Service Parts Manual Page H-2



| DIRECTION SELECTOR - SINGLE CABLE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG vvveeeeeeeeeeeeeeeeeeseeeeseeeeseeeeeeeeen 2
32 | 74455-GO1 SHIFTER ARM .....oooiovoeee oo seeeeeeeeeseeeeeeesseeseseesseeseseseeeeeeessseseseeeseeeesens 1
33 | 00734-G5 LOCK NUT, #10 = B2..-eeeeeoeeeeeeeeeeeeeeeeseeeeeeeeseeeeeeesseeee s eeeeeesesseeeese e 1
34
35
36 | 70227-GO1 | SCREW, 1/4 - 20 X 7/8" LG weoeoooveeeeeeereeeeseeeeeeesseseeeeeesseeeseeesessseeeesseesssesaseeeee 2
37 | 11027-G2 LOCK NUT, 1/4 = 20 ..o eeeeeeeesees e seseeseeeeesees s sseesseeeseeeseens 2
38
39
40 | 26830-GOT | LOCK NUT, M8 X 1.25 MM ......ooveeeeoereeeeesesseeeeseeseeeeeesseeseeesesseeseeeseeeeseessssneee 1
41
42
43 | 71205-G01 | DIRECTION SELECTOR HANDLE............coomimoeeeroemeeeeesseeseeeseeseeeeesseeeseeessseneee 1
44 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) w..erovveeeeeeeeeeeeseeeeeessseeneens 1
45
46
47 | 31539-G1 WIRE TIE oo eeseee s seeeeseeeseee s eeee e 1
48 | 01072-G0T | CABLE CLIP w.oooooooeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeeees e eeeeee e seesee s eeseene e 2
49 | 11845-G5 CLIP, B/8" oo eeeeeee e eeee e s eees e eee e eeee e eseeseeeesee 1
50 | 00414-Gé BOLT, 1/4 = 20 X 3/8" LGi.eveeooeeeeeeeeeeeeeeeeeeseeeeeeeesseeseeeseseeseeeeeseeeseeseeesseeeseeeseens 1
51 14390-G4 LOCK NUT, 1/4 = 20 ..o eeeeeeesseee e esseeeese e sseeeeeee s 1

Page H-3 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - SINGLE CABLE

Service Parts Manual Page H-4



| DIRECTION SELECTOR - DUAL CABLE Gasoline Vehicle

1 - Includes Items 2 - 29

Page H-5 Service Parts Manual






| DIRECTION SELECTOR - DUAL CABLE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25727-G01 CUP WASHER ...t e e 4
32 27764-G01 SPRING ...t e e e 2
33 11098-G7 LOCK NUT, #10 - 24 ... st 2
34 10387-G8 COTTER PIN, 1/16" X 3/4" LGi...eee ettt 2
35 72341-G01 SHIFTER CONTROL CABLE .......oo i 2
36
37 23726-G5 SPACER ... e e 2
38 23176-G1 CLEVIS PIN, 5/16" X 1/2" LGi...oiiiie ittt 2
39 17618-G1 WIRE TIE .o e 1
40 26830-G01 LOCK NUT, M8 X 1.25 MM ...t 1
41
42 71205-G01 DIRECTION SELECTOR HANDLE.......oooi e 1
43 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ..cccvv e 1
44 72619-G01 SHIFTER CONTROL PIVOT ..ot e 1

Page H-7 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - DUAL CABLE

Service Parts Manual Page H-8



ELECTRICAL SYSTEM

Gasoline Vehicle

1 - Includes ltem 2
5 - Includes ltems 6 - 10

75

w%
See BODY @ 30
Section 32

Section

6,7,8,9,10

Starter/Generator

Front of Vehicle

Page J-1

Service Parts Manual




| Gasoline Vehicle ELECTRICAL SYSTEM

49 -

Includes Items 50 - 75

64 61

65 E\%}(

®

BLACK

ORANGE/WHITE

RED

To F2 On
Starter/Generator

Service Parts Manual

Page J-2



| ELECTRICAL SYSTEM Gasoline Vehicle

FUSE BLOCKS

103 102 100

Vehicle

Page J-3 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM

114 109

113

Driver Side Passenger Side
118
BLK| |IRED

VEL| BLK BLK BLU BLK By REDI|BLK

hhhhhhhhh . 125 - Includes Items 126 - 131

Service Parts Manual Page J-4



| ELECTRICAL SYSTEM Gasoline Vehicle

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Page J-5 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)
187 =

158

163 159, 160
172 164, 165

W Pl

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

HOUR METER

189 - Includes ltems 190 - 194

Front of Vehicle

\Ce

Sy

\
/ \
PR— Y
0y \
'\ y
\/
5
\ -
\
5

Solenoid

Service Parts Manual Page J-6



| ELECTRICAL SYSTEM Gasoline Vehicle

WORK AND STROBE LIGHTS

198, 199 197 - Includes Items 198 - 215, 217 and/or 225
(Driver Side Strut Shown) 506 - Includes Items 207 - 215
217 - Includes ltems 218 - 223

Filler Panel 225 - Includes ltems 226 - 231

Front of
Vehicle

222 ) -
223 —
230 231

Page J-7 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 26651-G02 | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2)....c.ovveereereeeereeeesesene 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM LG ......covveerrreennenee. 1
3
4
5 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 = 10) ..eeovveeeeereeeeerereee 1
6 * IGNITION COIL ..ot eeee e see e see e eess e seeseeeeee 1
7 : Y2 X! = = TSSO 1
8 * LOCK WASHER ..o seeeseeeeeseseeeeseeseeessesseesesseeessssseesses s sseseaesessseeseeees 1
9 * NUT oo e e eeeeseee e eees s s ee e eeee e sees e sess s eeeees 1
10 * SOREW .ot eee e seeeeeeee e s ee e s ees e see s seeeeeesees 1
11 13632-G1 NUT, IMB X 1 +eevveoeeeeeeseeeeeeeeeeseeeeeeseeees e ssessessseesesesssseseessseeeessesesessseeesessesses e 2
12
13
14 | 25887-GO1 | 6 GAWIRE (BLACK 6", F1 - A2) oovocooioeeeeeeeeeeeeseeeeeeeeeeeseseesseseeseeseseseeseeeeeeeees 1
15 | 25682-G1 TERMINAL COVER ..cceeoeeeeeeeeeeeeeeeeeseeeseeeseesseesesseeesssseessesessseesseeeesssesesseeeeae 3
16
17
18 | 24775-G* BATTERY, 12V ..o eeeeeeeeeeseeees e seeseeessseeeseeeseeseeseeeseeeseeeseeseeseesseesses oo 1
19 | 00962-G1 BOLT, 5/16 - 18 X 1 /4" LGiavvereevereeeresseeeeesssseeesesessesessesessessesessssseessessessesenens 2
20 | 00993-GO1 | LOCK WASHER, 5/16" (SILICON BRONZE).........veeomeeeermereesereeseeeeesseeeseseeeneee 2
21 00994-G01 | NUT, 5/16 - 18 (SILICON BRONZE) .....cvceveereeeeseeeeseseeeeseeeseseeseeseeseseeeseseeeseee 2
22
23 | 72101-GO1 | BATTERY HOLD DOWN.....oveeoeeeeeeeeeeseseeeseseeseesesseesessseeseesseeesssssessssssessseeeens 1
24 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG eurrvvvereeeeeereeseeerseeeeesessesesssessesessessseesesssessessesseessssenes 1
25 | 00565-G8 LOCK WASHER, 5/16".....cooeveeeeeeeeeeeesveeeseeeeeessseeessesseessesseeseeeseeesseseeessessesses e 1
26 | 00571-G2 WASHER, 5/16" ..o eeeeeeeeeeeeeeeeeeeeeeeseeeseeeseesseeesesseeesseseeeseseseseesseeees s seeseeeene 1
27
28
29 | 28519-GO1 | BATTERY GROUND CABLE .....occoeeeeeeeeeeeeeeeeseeseeeseeseeseesseeeseseeesseseeesees e 1
30 | 25976-G19 | 14 GAWIRE (BLACK B") ...ooveoeeeeereeeeeceseeeeeeeeseeeeseeseeesseseeessesseeesssseesssseeesees oo 1

Service Parts Manual Page J-8



| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 - 18 X B/4" LGi..oeoveeeeeeeeeeeeeeeeeeeseeeeeeeeeeseeeeeeeeeseesessseeessseeeses e 2
32 11027-G1 LOCK NUT, 5/16 = 18 w.eeoooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeses s seseessnesseeesen e 2
33 | 28520-GO1 | ENGINE GROUND CABLE .........oociooeomeeeeeeeeeeeeeseeeeseeeseseesese e seee e 1
34 | 26676-G01 | FLANGED BOLT, M6 X 1 X 23 MM LG ....coovveeeeeeeeeeeseeeeseeseseseeeeesseee s 1
35 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..vveeeveeeeeeeeeseeseeeeeseeeeseeee s ssee s ssnee s 1
36
37 | 25972-G58 | 6 GA WIRE (BLACK 26", F2 = SOL).....oveeerveeroeeeeeeeeesssreeseseeseseesseesessseeseseneseee 1
38
39 | 74519-G01 | WIRE HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR...... 1
40 | 70596-G01 | WIRE HARNESS (CONTROL) - DUAL CABLE DIRECTION SELECTOR......... 1
41
42 17618-G1 LT T =SS AR
43
44 | 7B049-GOT | COVER w.ooooooeeooeeeoeeeeeeeeeeeeeeeeeeee e s e s ee e es e ees e eene e eeee e 1
45 16469-G1 WASHER, T/4" ..o eeeeee e ee oo ee s eeese s 1
46 | 00114-Gé SCREW, 1/4 = 14 X /8" LG w.vvooevveeeeeeeeeeseeee e sesee e seee s 1
47
48
49 | 73059-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 50 - 75) .....ooovveerreeennee. 1
50 | 73057-GO1 12YY 03 (=5 OO 1
51 27739-G01 VOLTAGE REGULATOR .......covvmomveeeeeeoeseeseeeeeseeeeeseeeeeeeseeseseeseeeeseneessnenes 1
52 | 00415-G2 BOLT, 1/4 = 20 X 1 /4" LG rvvvooeveeeeeeeeeeeeeseeeeseeeeseeeseee e seeee e 1
53 11027-G2 LOCK NUT, 1/4 = 20.....oeeeeeeeeee e seeeee e eeseeseseeses e eseee s 1
54
55 | 27746-GO1 IGNITOR ... ee e ee e eees e ee e eee e eee s eeee e 1
56 | 00414-G8 BOLT, 1/4 = 20 X 1" LG rvveoeeeeeeeeeeeeeeeeeeeseseeseeeesee e sseee e eneen e 1
57 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG c...vveereeeeeeeeeeseeseseeesseeesesessesesseeesseeee s s 1
58
59 | 27153-GO1 SOLENOID ... oo ne e eeee e eeee s e seneesenenes 1
60 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG c...ovveereeeeeeeeeeeeeseseeesseeesesessesesseeesseeeseeeeseeseeseee 1

Page J-9 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 11027-G2 LOCK NUT, 1/4 = 20, ueeeeeee ettt e 3
62
63 12914-G2 FASTON TAB, 1/4" X /4" ... 1
64 00565-G7 LOCK WASHER, 1/4" ...ttt e 1
65 00532-G1 NUT, 174 = 20 oot 1
66
67 73446-G01 FASTON TAB, 90° ...ttt e 1
68 12914-G1 FASTON TAB, #10 X 1/4" ...t 1
69 00565-G5 LOCK WASHER, #10 ... ieeeeeesie e 2
70 00526-G4 NUT, #10 - B2 e e e 2
71 25978-G56 18 GA WIRE (BLACK 5 3/4") ..ottt 1
72 22585-G3 IN-LINE FUSE HOLDER ..ot 1
73 00565-G8 LOCK WASHER, 5/18" ... 2
74 00544-G4 JAMNUT, 5/16 - 24 ..o 2
75 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL) ..ttt 1
76
77
78 25974-G22 10 GA WIRE (WHITE 34") ..o 1
79 22674-G1 FUSE BLOCK (1200 / 2200) ...eeveereereereeesieeseeesre e sreessreesnaesne s seeesaneens 1
80 01041-GO1 RIVET, 5/32" X 3/8" LG (1200 / 2200) .....ceeiveeireeeree e eeee e 2
81 18392-G1 15 AMP FUSE (1200 / 2200) ...cviiueieieeseesreesreeeesreeesee e see e eee e see e e esnens 3
82
83
84 35211-G01 FUSE BLOCK (6 POSITION) (LX/ SE) ...oeiieieeeeeeeeeee e 1
85 12914-G1 FASTON TAB ... oottt e s e e e s eenn e e e s 1
86 00567-G5 LOCK WASHER, #10....eeeeee e 1
87 00526-G4 NUT, #10 - B2 .ot 1
88 35212-G01 FUSE, 15 AMP ...t 1
89 00379-G2 SCREW, #10-24 X1 1/4" LG oot 2
90 00559-G5 WASHER, #10..ceeeee et 2

Service Parts Manual

Page J-10




| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 14390-G10 LOCK NUT, #10 - 24 ...ttt e e 2
92
93
94 32860-G1 HORN .t e s r e e r e sne s naeenareen 1
95 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ...eeeeeecteeete ettt e e 1
96 00559-G8 WASHER, 5/18" ...t 1
97 00891-G2 LOCK NUT, 174 = 20 ..ottt 1
98
99 17318-G1 HORN SWITCH. ... e e s s 1
100 17318-G2 HORN SWITCH CAP AND NUT ..ot 1
101 27068-G01 HORN SWITCH BOOT ...ttt e 1
102 19233-G1 HORN SWITCH LABEL ..ot 1
103 71055-G01 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) ....oecvieeeeeee e 2
104
105 73214-G01 WIRE HARNESS (HORN).....oiiiiiiieee e 1
106 25977-G40 16 GA WIRE (BLACK 17") et 1
107
108 74236-G01 LIGHT BAR BRACKET (PASSENGER SIDE) ......coooiioiiieieee e 1
109 74236-G02 LIGHT BAR BRACKET (DRIVER SIDE) .......eiiiiiiieieeeeeeeeeee e e 1
110 01038-G01 SCREW, 1/4 - 14 X B/4" LG ..ottt 2
111 00414-G6 BOLT, 1/4 - 20 X /4" LG s 2
112 11027-G2 LOCK NUT, 1/4 = 20 ..ot e s n e s 2
113 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT BAR .....cocciiieeeeeceee e 1
114 00114-G6 SCREW, 1/4 - 14 X B/4" LG ..ottt 4
115
116 74004-G01 HEADLIGHT BULB ... e AR
117 74005-G01 MARKER LIGHT BULB......cootieieieee ettt AR
118 74006-G01 TURN SIGNAL BULB.....coii ettt AR
119
120

Page J-11

Service Parts Manual




| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | 20209-G3 HEADLIGHT (INCLUDES ITEM 122) (LX / SE) c.ouveeeeerereeeeeeeseeeseeeeeeeeseeeeseen 2
122 | 00906-G6 SCREW, #10 = 16 X 1" LGveueeeeeeeeeeeseeeeeeeeeseeeeeeeeesseeeeeeesesee e sseeseseeseeesnees 2
123 | 74337-GO1 | JUMPER WIRE (HEADLIGHT) ...ovooieeeeeeeee e eeeeeeee e ses e seeeseseseneeee 2
124
125 | 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 126 - 131) ceeueeereereeeereeeseseseee. 2
126 | 20574-G3 TURN SIGNAL LIGHT ..o eeee e ese e 1
127 | 00660-G7 WASHER, 1/4" ..o eeee e ees e see e eee s eseeeeee s s ses e ses e eenees 1
128 | 20606-G1 WIRE ASSEMBLY ....coreeeeeeeeeeeeeeeeeeeee e seseeseeeeseeeeseseseeeeseeeess s seseeseseeenens 1
129 | 00567-G7 LOCK WASHER, T/4" ... eeeeseee e e eees e ses e seseseneeee 1
130 | 00532-G1 NUT, 1/4 = 20 oo eeeeeeeee e ee e see e es e eee e ses s eeeeee 1
131 | 18995-G1 PUSH-ON MALE TERMINAL +....oceoeeeeeeeeeeee e ses e seseeseseseneeeee 1
132 | 20574-G5 LENS, AMBER ......oeoeeeeeeeeeeeeseeeese e seseeeeeeeseeesseeses e ses e ses e seseeses e seeeeeeseeseeeee e 1
133 | 00118-G5 SCREW, #6 - 18 X 5/8" LG cvverveeeveeeeeeeeeee e seeeseeeeseeeeseeee s eeese e eseeseseseseeee 2
134 | 74056-G01 | TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE).......cooocviveereeeene.. 1
135 | 74056-G02 | TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ......cooocrivurerrerereanee. 1
136
137
138 | 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) w...coveeeeeeeeseseeeseeeeeseseeee e eeseses e 2
139
140
141 | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCL. ITEM 142)................ 1
142 | 21640-G1 TURN SIGNAL FLASHER .......oveeeveeeeeeeeeeeeeeeseeeeeeeeeseseeseeese s ses e eneesesee 1
143 | 32307-G3 FLEX LOOM, 3/8 X 8" LG +.-verveeeeeeereeeeeeseeeesseeseeeseseeees e ssseeseseseseeseeeess e ess e 1
144 | 17618-G1 WIRE TIE oo eeeeee s see e see s eee e ees e ees s ses e ses e ser e 2
145 | 20965-G3 STEERING COLUMN COVER.........veeeeeeeeeeeeseeeseeeseeesseeeeseeeeeeseseseseseeeeeee 1
146
147
148 | 17421-G1 IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)..... 1
149 | 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) ........covverreenenn. 1
150 | 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) ................. 1

Service Parts Manual Page J-12



| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 33639-G** IGNITION SWITCH (WITH LIGHTS) ...t 1
152 00568-G6 LOCK WASHER, 3/4".... .ottt 1
153 17137-G1 FACE NUT, 3/4 = 20....i e e e s 1
154 17063-G1 IGNITION KEY (SET).cteiiiiieiiiiie et 1
155 73041-G01 WIRE HARNESS (KEY SWITCH) ..ot 1
156
157
158 73030-G01 PLATE (IGNITION SWITCH ONLY) ...utiirie et 1
159 71181-G02 DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS .......ccccovniiiren, 1
160 71181-G01 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS ..o 1
161
162
163 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT)...ciiieiiee e 1
164 71127-G01 DECAL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS).....cccccevrvrvrreenn. 1
165 71131-GO01 DECAL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS)......ccccocovvneeens 1
166 21553-G1 FUEL GAUGE ...ttt e e 1
167 23474-G1 INDICATOR LIGHT ..t s 1
168 74311-G01 HARNESS (OIL LIGHT/FUEL GAUGE) ......ccooeoiiee e 1
169 25978-G122 | 18 GA WIRE (RED 8") «ueiiiiiecieeeieesee ettt 1
170
171
172 73030-G03 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) .....ccooeeeireereee e 1
173 71125-G01 DECAL (LOW FUEL AND LOW OIL W/O HEADLIGHTS) ...cccoeiiieiierceenecriene 1
174 71183-G01 DECAL (OIL AND FUEL LIGHTS WITH HEADLIGHTS) .....cocoiiiieieeceereceee 1
175 23474-G1 INDICATOR LIGHT ..t s 2
176 74309-G01 HARNESS (OIL LIGHT/FUEL LIGHT) .eviveeieee s 1
177 25978-G74 18 GA WIRE (RED 8") ...eeiieee e e 1
178
179 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ...oi e e 2
180

Page J-13 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

181 74444-G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 182 - 185) ..eoictieiieeree ettt e 1
182 71077-G** CONSOLE INSERT PLATE ..ot 1
183 35966-G** DECAL (CONSOLE INSERT PLATE) ...ooueiieee e 1
184 71078-G01 POWER OUTLET (12 VOLT) .ttt e 1
185 14601-G10 RIVET, 5/32" X 7/168" LGi..c.eeeeiiee e 2
186 33623-G01 DRIVE RIVET, 5/32" X 5/18" LG ....eeeiieeeeeeeeeecee e 3
187 71081-GO1 WIRE HARNESS (POWER OUTLET) ..coiiiiee e 1
188
189 75114-G02 HOUR METER KIT (INCLUDES ITEMS 190 - 194) .....coiiiieeeneee e 1
190 21573-G1 HOUR METER ASSEMBLY ..ottt 1
191 74019-GO1 HOUR METER BRACKET ...t 1
192 00150-G4 SCREW, #10 - 24 X 1/2" LGi...ee ettt 2
193 11098-G7 LOCK NUT, #10 - 24t 2
194 75117-G01 WIRE HARNESS (HOUR METER) .....oeiiieeieeeeeeee e 1
195
196
197 75354-G** LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 198 - 215, 217 AND/OR 225) ......occeieeereee e 1
198 75352-G01 STRUT (DRIVER SIDE) ....ccviieiiiecie e 1
199 75352-G02 STRUT (PASSENGER SIDE)......coiotiiiieiieeeereeee e 1
200 75346-G01 WIRE HARNESS (WORK LIGHT)....coiiieie e 1
201 75353-G01 WORK LIGHT BRACE ...t 1
202 75363-G01 COVER PLATE ...ttt 1
203 75347-G01 SWITCH HARNESS ... et 1
204 71077-G** LIGHT SWITCH PLATE......c oot 1
205 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) ................ 1
206 75365-G01 HARDWARE KIT (INCLUDES ITEMS 207 - 215) ..coocireeeereeee e 1
207 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LGi...oeiee e 6
208 00660-G8 WASHER, 5/168" ...t 12
209 15121-G1 WASHER, 3/8" X1 1/4" .o 2

Service Parts Manual

Page J-14



| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
210 11098-G6 LOCK NUT, 5/16 = 18 ..ottt s e 4
211 00918-G3 ACORN NUT, 5/16 - 18 ... 2
212 33623-G01 DRIVE RIVET, 5/32" X 5/168" LG ...cceeeeereeereeeeee e 3
213 20367-G1 GROMMET ... e e e 2
214 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..ot 2
215 14390-G4 LOCK NUT, 1/4 = 20 ..ot 2
216
217 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 218 - 223) ...cceeiiieiereeeeceeeeereeee 1
218 20209-G2 LIGHT (RECTANGULARY) ...ooeieeieeeseeee e e 2
219 00566-G3 LOCK WASHER, 1/2"... ettt 2
220 00533-G1 NUT, 172 - 13 e e s e 2
221 17317-G1 LIGHT SWITCH. ...t 1
222 17902-G1 TAB ADAPTER. ... 1
223 20053-G1 16 GA WIRE (RED 5 3/8") ...ocuviieeie et 1
224
225 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 226 - 231) ...ccceviieireeeeeeeeeee e 1
226 20394-G1 STROBE LIGHT ...t 1
227 00379-G4 SCREW, #10 - 24 X 1/2" LG c.eeeeeeeeeere e 3
228 11098-G7 LOCK NUT, #10 - 24 ..ot 3
229 17317-G1 LIGHT SWITCH. ...t 1
230 17902-G1 TAB ADAPTER. ... 1
231 20053-G1 16 GA WIRE (RED 5 3/8") ...ocuviieeie et 1

Page J-15 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM

Service Parts Manual Page J-16



Part of
Rear
Engine
Mount

je K-1 Service Parts Manual



| Gasoline Vehicle ENGINE AND MUFFLER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72650-G02 ENGINE, 350 CC ...ttt 1
2
3 26626-G01 TIMING BELT ...ttt s e 1
4 26630-G01 TIMING BELT COVER ... 1
5 26631-G01 TIMING BELT COVER GROMMET ......ooiiiiiiiiie e 1
6 26678-G01 BOLT, MB X 1 X A2 MM LG ..c.coiiiie e 3
7
8 26657-G01 IGNITION COIL BRACKET ...ttt 1
9 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) .....oiceiieerieeeeeeeesee e 1
10 25523-G4 SPARK PLUG (NGK BPR5ES) .....cciiiiieee e e 2
11
12 26600-G01 VALVE COVER ...ttt e 1
13 26719-G01 VALVE COVER GASKET ..ottt s e 1
14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LGi.....ooiiiiiiie e 6
15
16 26601-G01 OIL FILLER CAP ...ttt et e 1
17 26720-G01 OIL FILLER ‘O RING ....oi ettt e 1
18
19 26591-G01 OIL FILTER ettt e 1
20 26710-GO01 OIL FILTER ‘O’ RING ...ttt 1
21 26680-G01 BOLT AND WASHER, M6 X1 X 12 MM LG ....oooiiiieieeee e 3
22
23 XXXXX-XX CARBURETOR (SEE CARBURETOR SECTION) .....oooiiiiirieeree e X
24 26667-G01 STUD e et s e e e 2
25
26 72019-GO01 MUFFLER .o s 1
27 25531-G1 EXHAUST GASKET ... .ot 1
28 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....occiiiieiie e 4
29
30 00438-G8 BOLT, 5/16 - 18 X 1" LG eeeiiiicierieeeie e 1

Service Parts Manual




| ENGINE AND MUFFLER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16"...... oottt e 1
32 00642-G8 WASHER, 5/16" ...t e e 1
33
34 72555-G01 BREATHER COVER GASKET (THICK)......ccooiiiieeeeeee e 2
35 72657-G01 INNER BREATHER PLATE (LONG SLOT) ....ciiiiiiiieiee e 1
36 72554-G01 BREATHER COVER GASKET (THIN) ...cccoeiiiieeieeeeeeeee e 2
37 72658-G01 BREATHER BOX.....ooiieiiieteecee ettt 1
38 72676-G01 OUTER BREATHER PLATE (SHORT SLOT) ..ceecii e 1
39 72659-G01 BREATHER COVER ... e 1
40 72680-G01 FLANGED BOLT, M8 X1 X 70 MM LG ...ccviieeieeee e 2
41
42 72656-G01 ALUMINUM GASKET ... oottt s 2
43 72655-G01 BANUJO UNION ...t 1
44 72654-G01 BANUJO BOLT ..ottt 1
45
46 72653-G01 RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) ....cceoieiieereeceeeeee e 1
47 72677-G01 RUBBER HOSE, 6 MM ID X 12 MM OD X 145 MM LG .......cceiieiiieeeee 1
48 72678-G01 MESH PROTECTIVE COVER ... 1
49 72679-G01 HOSE CLAMP ...t e 2

Page K-3 Service Parts Manual



| Gasoline Vehicle ENGINE AND MUFFLER

Service Parts Manual Page K-4



Gasoline Vehicle

ENGINE MOUNTING

Service Parts Manual

Page L-1



| Gasoline Vehicle ENGINE MOUNTING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO01 FRONT ENGINE MOUNT ..ot e 1
2 72011-GO1 REAR ENGINE MOUNT ..ottt 1
3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG it 4
4 00566-G2 LOCK WASHER, 7/18" ...ttt 4
5 00922-G3 WASHER, 7/168" ..o e 4
6
7
8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGi....eeiieeereeere ettt e 2
9
10
11 72044-G01 MOUNT BRACKET ..ottt s 1
12 00643-G1 WASHER, 378" ...t e 2
13 11098-G5 LOCK NUT, 3/8 = 16 ..t e s e s 2
14
15
16
17
18
19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LGi...ueeiieeereecre ettt e 1
20 15121-G1 WASHER, 1 1/4" X B/8" ...ttt e 1
21 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8" ... 4
22 72051-G01 WASHER, 2 1/2" X 5/8" ... oot 2
23 72015-G01 ISOLATION MOUNT ...ttt 1
24 72051-G02 WASHER, 2 1/2" X 11/32" ..o 1
25 11098-G5 LOCK NUT, 3/8 = 16 ..t e s e s 1
26
27
28 72719-G01 ENGINE GUARD ...ttt 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG it 4
30 00566-G2 LOCK WASHER, 7/18" ...ttt s 4

Service Parts Manual Page L-2



| ENGINE MOUNTING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ... 4
32
33
34 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LGttt 1
35 11098-G6 LOCK NUT, 5/16 = 18 ..ottt ettt s 1
36
37
38 72035-G01 ‘U BOLT, 7/16 - 14 oot 2
39 00922-G3 WASHER, 7/18" ..o e e e 4
40 00734-G1 LOCK NUT, 77168 - 14 <.t 4

Page L-3 Service Parts Manual



| Gasoline Vehicle ENGINE MOUNTING

Service Parts Manual Page L-4



FRONT SUSPENSION (EARLY PRODUCTION) Gasoline Vehicle

&

Gl PUE g} - G SWa}| Sepnjoul - |

O} ‘6 swaj sepnjou| - 8
/ ¢l - v swisy sepnpu| - ¢

Service Parts Manual

Page M-1



- ¢
"

Cd—— 5
P T

|

SUSPENSION (EARLY PRODUCTION)

Il

2l and serial number of the product.
is an individual part.
rtment for additional information.

; DESCRIPTION QTY.
oo 1
LIBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).....coovoon. 1
RIVER SIDE) oo eoeeeeeeeeee e eeeeeeeeeee e eeeeeeneeeeeee 1
.................................................................................................. 2

BTING, STRAIGHT oo 1
AL oo 1

ASSEMBLY (INCLUDES ITEMS 9, 10) 1rrrreesseeooeeeeeeereeerren 1
T, /2= 20 X1 7/32" LGhrrrrooeeeeeeeeeeeseee e eeeeeeeeesee s 4
5 AND RACE ASSEMBLY (COMPLETE) ....vvooeeeoeeeoeeesseeseee 2
FL R T U SO, 1

VIBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12, 15) ...| 1
SSENGER SIDE) ....oeiiiiiieieeeee et 1

.................................................................................................. 2
L I SRR 2
.................................................................................................. 4
.................................................................................................. 2
R, 78 e s 2
3 TSR 2
R e 2
ER WASHER ...t 8
L SR 8
................................................................................................. 4
ervice Parts Manual Page M-2




FRONT SUSPENSION (EARLY PRODUCTION) Gasoline Vehicle

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING ... oottt e 2
32 70540-G02 SPRING PLATE ...t e 2
33 00463-G4 BOLT, 7/16 - 14 X1 1/2" LGt 6
34 00734-G1 LOCK NUT, 7/18 = 14 ettt e s e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt e 6
36 70163-G02 SPRING PLATE ...t e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt s 8

Page M-3

Service Parts Manual




Gasoline Vehicle FRONT SUSPENSION (EARLY PRODUCTION)

n

Service Parts Manual Page M-4



FRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

W

Front of Vehicle

53  *NOTE: Tie Rod Not 52
Shown for
Clarity

3 - Includes ltems 4 -10

7 - Includes ltem 8

14 - Includes Items 5 - 10, 15
18 - Includes Items 19 - 25

22 - Includes Item 23

29 - Includes ltems 20 - 25, 30

Page M-5 Service Parts Manual



Gasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

W

107

t 102

Front of Vehicle 106 109

62 - Includes Items 63 - 66, 69 - 74
70 - Includes ltems 71 - 74

81 - Includes ltems 82 - 84

86 - Includes Items 87 - 89

94 - Includes Items 95, 96

111 - Includes ltems 112 - 114
118 - Includes ltems 119 - 121

126 - Includes ltems 127 - 131

Service Parts Manual Page M-6



W

FRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70963-GOT | FRONT AXLE ....vveoeeeeeeeseeeeeseeeeeesseeesssssssseesssessesssessesssesessseesesssessssssesessseeseeees 1
2
3 70942-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10) +.-veeoeeeeeeeeeeeseeeeeseeeeeeeeeeseeeseeeeeeseeseesssseeseeseeesesees 1
4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .....vveereveeeeeeeeeeseeseeeresessesssseeons 1
5 25146-G1 GREASE SEAL ..o eeeeeeeeeeseeeseeeeeeseeseeeseeseeeseeseseeeesseeeeeeseeessesseesees oo 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......cvveerveereeeeeesseseeerseseessenen 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8§)...... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiveerrrveeeeereeseeseeseseeessesesessssssesseseeesen 4
9 12093-G1 SLOTTED NUT, 1 = 14 seeseeeseeeeeseeeeeseees e eeeeseeesee s essesenes 1
10 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG evveeeeeeeeseeeeeeseeeeereeseeesseeseeeeeeseeessessesseseeens 1
11 12091-G2 SPINDLE CAP .o eeeeeeeeeeseeee e esessesesseseesessseesesessseesseeeeessseessesseesses e 2
12
13
14 | 70673-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15) «..evveeeeveeereeeeeseeeeeeeseseeeseeeeesseseesseseessesseesseeees 1
15 | 70673-Go2 SPINDLE ASSEMBLY (DRIVER SIDE)..... . veeereeeeeeeseeesseeseeseeseeerssesseessssseens 1
16
17
18 | 70943-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) w...corveeeeeeeeeeeeeeseeeeeeeeeeeeeeseseeeeseeseesssseessesseeeseeees 1
19 | 70942-Go2 SPINDLE ASSEMBLY (PASSENGER SIDE) .....vveereveeeeeeeeeeseeseeeresessesssseeons 1
20 12092-G1 GREASE SEAL ...oooveeeeeeeeeeeeeseeseeeessseseessesesesesseasseeseseseesseeesssssesesessesssssseens 1
21 50892-G1 BEARING AND RACE ASSEMBLY .....ovrvveeereeeeeeeeeeseeeeeesseeeesseseeesseseessenee 2
22 | 70772-GO1 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)..... 1
23 | 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiveerrrveeeeereeseeseeseseeessesesessssssesseseeesen 5
24 | 12093-G1 SLOTTED NUT, 1 = 14 eveeeeeeeeseeeeeesseeeeesesseessesseeesssseesseessseessseessssesssssenes 1
25 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG evveeeeeeeeseeeeeeseeeeereeseeesseeseeeeeeseeessessesseseeens 1
26
27
28

Page M-7

Service Parts Manual




W

Gasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

29 70797-GO1 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30) ...uveeerveeriereesieesieeeee e e sre e sre e seeennee 1
30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE)......ccceeiieeieeeeeeees e 1
31
32
33 00407-G6 BOLT, 1/2 - 13 X 8" LGi.eeiieeeeete e e 2
34 00560-G3 WASHER, 172" <. 4
35 70745-G01 KING PIN TUBE ...t e e 2
36 70754-G01 THRUST WASHER (STAINLESS STEEL)...ccciiiiieieeeeeeee e 2
37 14390-G6 LOCK NUT, 1/2 = 13 e e s s e s 2
38
39
40 70928-G01 SHOCK ABSORBER .....cooiiiiee et 2
41 70509-G01 SHOCK ABSORBER BOOT ....oooiiiiireiieere e s 2
42 31539-G1 WIRE TIE .o e 4
43 10435-G1 SHOCK ABSORBER WASHER ... .ot 8
44 10194-G1 RUBBER BUSHING ..o e 8
45 00532-G6 NUT, B/8 - 24 ... e e 4
46
47
48 70597-G02 LEAF SPRING (SEE PART NUMBER ON SPRING)........cccceviiiiiiieriee e 2
49 70664-G02 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 70163-G02 SPRING PLATE ... oot s 4
51 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 2
52 00734-G1 LOCK NUT, 7/18 = 14 ettt s e e 9
53 00463-G6 BOLT, 7/168 - 14 X 1 3/4" LGio.neeeeieee e 9
54
55
56 70602-GO01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 60, 63 - 68). 1
57 70694-G01 RACK EXTENSION......oeiieie e e 1

Service Parts Manual




FRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 * JAM NUT, 172 = 20 et 1
59 70675-G01 RACK BOOT ...ttt s e e e e e e s 1
60 17618-G1 WIRE TIE. .. e 1
61 12416-G2 WIRE TIE ..ot et s 1
62
63 70638-G01 PINION SEAL ...t s e 1
64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 68).......cccceeneeiririreeriree e 1
65 50641-G1 RUBBER BOOT ...ttt 1
66 50209-G2 SLOTTED NUT, 7/16 - 20...ccii e 1
67 10387-G2 COTTER PIN, 3/32" X 1" LG e 1
68 10389-G3 GREASE FITTING, STRAIGHT ....ooiiieeeee e 1
69
70 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LGi.eeeeieee et 2
71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LGi-eeee e 1
72 70667-G02 SPACER ... e e 2
73 70667-G03 SPACER (SHORT) ..ttt e 1
74 00532-G7 NUT, 7716 = 14 e s 1
75 00560-G2 WASHER, 7/18" ..o e 4
76 00734-G1 LOCK NUT, 7/18 = 14 ettt e s e 3
77
78
79 70607-G01 STEERING SHAFT ... e 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .....coeroieineereereeeeee e 1
82 70610-GO1 STEERING COLUMN........ooiiiiieieiree e e 1
83 28569-G01 STEERING COLUMN BUSHING ......cooiiieiieeeeeeee e 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LGi....eeiiiiieeieeiie e 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .....ccccoevvvrueenen. 1
87 70610-G02 STEERING COLUMN........ooiiiiieieiree e e 1

Page M-9

Service Parts Manual




Gasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
88 | 28569-G01 STEERING COLUMN BUSHING .....cooreeereeseeeeeseeeseeseseeeee s seseeeseee 1
89 | 01022-GO1 SCREW, #6 - 20 X 5/16" LG.ceveerreeeereeseseeseseeseseseeseeseeeesseeeeseseeeseseeseee 1
90
91 01006-GO1 | BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK ...ovveoeeeeereeeereereeeeeseeeee s 4
92 | 00879-G1 LOCK WASHER, 3/8".....oveeoeeeeseeeeeeeeeeseseeseeseeeeeseeeeeseeeesseeseeseessseeessseeeseseeses e 4
93
94 | 70580-GO1 | INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96)........vverereereerereereereseenee 1
95 | 01055-G01 BOLT, M8 X 1 1/4" LG +erveeeeeeeeeeeseeeeeeeeeeeeeeesesesesse e seseeesessesesseseeseeeeeseeseees 2
9% | 00565-G8 LOCK WASHER, 5/16" ......oeveeeeeeeeeeeeeeeeeeeeeseeeseeeeseeeeseseeeseeeesseeeeseeee s 2
97
98 | 70751-GO1 | RETAINING RING (INTERNAL) co.ooroeereeeeeeeeeeseeeeeeseeeseseesessseseeseeeeeseesee s 1
99 | 70888-GO1 | RETAINING RING (EXTERNAL).....oveeooeeeeeeeereeeeeeeeeeseseesseseeeseseesseeeesssseeseseneneee 1
100 | 15112-G1 BALL BEARING ... seeeeeee e e s seeees e eeesee s eeeseeeseee s eeseeesseenn 1
101 | 70887-GO1 | WAVE WASHER ......oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeeseeeses e eeeeeeee e eeeeesseeeseneeas 1
102 | 71146-G0T | STEERING WHEEL ..ooveeeeeeeeeeeeeeeeseeeeeseeeeesesseeseseeseseeseeeeeseseeeeesseeseseeeeseeessseens 1
103 | 71147-G01 | STEERING WHEEL COVER w..oooeeeeeeeeeeeoseseeoeeseeeseseeeeeeeeseeeeessseeseseeeesseeeseseens 1
104 | 71047-GO1 | DECAL (E-Z-GO) wovooeeeeeeoeeeeeeeeeeeeeee e eeeeee e eessse s 1
105 | 74405-G01 | DECAL (CUSHMAN).......cvveieeeeeeeeeeeeeeeeseeeeseeeeeeseeeseseeee e eeeeeeeeeseeseeseeesseeeseneens 1
106 | 71948-G01 | STEERING WHEEL ..ooiveoreeeeeeeeeeeeereeeeseeeeeseseeeseseeseseeseeeeeseeseeeesseeseseeseseeessseens 1
107 | 71950-GO1 | CLIPBOARD ....ooooeeeeeeeeeeeeeeeeeeee et see e seeeeeeee e ses e ses e ses s eeee 1
108 | 71949-GOT | HUB COVER ....oooooeeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeeeee e se e ses s 1
109 | 14390-G2 LOCK NUT, 5/8 = 18 ..-eeeeeeeeeeeeeeeeeseeeeeeeseeeseeeeeseseeeesee s eeeseeseee s seseeeesseenn 1
110
111 | 27205-G01 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114).............. 1
112 | 50641-G1 UL=1] ==Y o) TSRO 1
113 | 50209-G2 SLOTTED NUT, 7/16 = 20...eeeeeeeeeeeeeeeeeeeseeeeseeeesesess s eseeee e s 1
114 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) w....ooveereeeereeeeeseseeereseeeseseessneens 1
115 | 10389-G3 GREASE FITTING, STRAIGHT ..ot eeeeeeseeeeeseee e ssesesesseeee 1
116 | 10387-G2 COTTER PIN, 3/32" X 1" LGiureoeeeeereieeeeeeeseeeeseseeseseeeseseee e e ssseeeesese s 1
117

Service Parts Manual Page M-10



FRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 - 121) .......... 1
119 50641-G1 RUBBER BOOT ...ttt s 1
120 50209-G2 SLOTTED NUT, 7/168 = 20 ..t e 1
121 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cciiiieeieeeeeceeeeeeee 1
122 10389-G3 GREASE FITTING, STRAIGHT ... 1
123 10387-G2 COTTER PIN, 3/32" X 1" LGiuriotiieeeeee e 1
124
125
126 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) ceeiceiieeereee e 1
127 70897-G02 THREADED ROD (24" LG) «veieeeieeerteese e 1
128 70902-G01 TIE ROD END (LEFT HAND THREADS) ....cccoiiiiiiieree e 1
129 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .....ccoeiiiiireeeceeeee 1
130 70902-G02 TIE ROD END (RIGHT HAND THREADS) .....ooiiieeieeeeneeeeeee e 1
131 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).....ccccceeiireieeeeieee 1
132
133 00734-G1 LOCK NUT, 7/18 = 14 ettt e s e 2

Page M-11

Service Parts Manual




Gasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

n

Service Parts Manual Page M-12



| FUEL SYSTEM Gasoline Vehicle

To
Carburetor

25

Front of Vehicle

To Crankcase
Pulse Fitting

Page N-1

Service Parts Manual



| Gasoline Vehicle FUEL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72092-G01 | FUEL TANK (FOR VEHICLES WITHOUT GAUGE) ........ovveereeereeseeeeseseee 1
2 72282-G01 | FUEL TANK CAP ....ooooooioeooeeeeeeeee oo eeeeeeeee e ses e sene e senen e 1
3 72229-G01 | FUEL LEVEL SENDER ADAPTER ......ooooooeeoeeeeeeeeeeseeeeseeseseseeee e seneeeeee 1
4 72230-G01 | SCREW, #6 = 32 X 1/2" LG rveooeveeeeeeeeeeeeeeeeeeeeeeeeeeses s esese s esse s 2
5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) ........ 1
6 * GASKET oo eeee e s e esesee e eeee e eeeeseeeen e 1
7 72232-G01 SCREW, #10 = 32 X /4" LG cvveoveeeeeeeeeeeeeseseeseeeeseseessee e saeeee e 5
8
9 72092-G02 | FUEL TANK (FOR ELECTRIC FUEL GAUGE) ......veeooveeeseeeeseeeeeeeeeeeeeeeee. 1
10 | 00438-G1 BOLT, 5/16 - 18 X 1 /8" LGo.-rveoeeveeeeeeeeseeseeeeeseeeeeeeee s seseeeseeeseeeesenenssnenes 2
11 00559-G8 WASHER, 5/16" .....ooeveeeeeeeeeeeseseeeseeeeeesee e seeeeseeesee s esses s seese s 4
12
13 11098-G6 LOCK NUT, 5/16 = 18 w.oeoooveeoeeeeseeeeeeeeeeeeeeeeee e eeeeeeeseeesee e seeee s seeeeen e 3
14
15 14099-G2 FUEL TANK CAP WITH GAUGE
16
17 18287-G2 FUEL PICK UP TUBE ....coovvooeeeeeeeseeeeeeeeeseeeeeseeee e seesee e seeesseeeeseneesanenes 1
18 | 72084-GO1 | FUEL FILTER .ovooooeeooeeeoeeeeeeeeeeeeeeeeseee e eseeeee e eeee e eeeeeeeeeeeeeseneesenenes 1
19 | 25346-G11 | TUBING, 4" LG (BULK) ... rveeeieeeeeeeeseseeeeeseeeeeeeseseeesesee e eeeesee s s sesee s 2
20 18292-G1 CLAMP ... e e eee e 5
21 72021-G01 | FUEL PUMP........oooeeeoeeeeeeeeeeeee e es e eeneeseee s eeee e e 1
22 | 00114-Gé SCREW, 1/4 = 14 X /4" LG .vvooeveeeeeeeeeeeeeeee e seeees e seee s ssees e 2
23
24 | 25346-G6 TUBING, 26" LG (BULK) w...ovvereeeeeeeeeeeee e eeeee s seneeeseee AR
25 11391-G4 HOSE CLAMP.........ooovoeeeeeeeeeeeeee e eeeee e seeeeeeee s eeseeseeeeseeesseeseseneessnenen 3
26 | 27184-G01 | PULSE TUBING, 26" LG (BULK) .....oocomveeeeeeeeeeeeseeeeeeeeseseeseseseeessseeee e AR
27
28 17618-G1 LT T =SS 3
29 | 32617-G2 VINYL TRIM, 14" LG (BULK) ....oveeoeeeeeeeee oo seees e seeee s AR
30 | 26459-G01 | LABEL (UNLEADED GASOLINE ONLY) ....ooiiiveeieeeooeeeioeseoseseseeeeesseeeseneeeeee 1

Service Parts Manual Page N-2



REAR AXLE - SINGLE CABLE SHIFTER Gasoline Vehicle

1 - Includes ltems 3 - 23

23

AN I
’
0

21

Page P-1 Service Parts Manual



| Gasoline Vehicle REAR AXLE - SINGLE CABLE SHIFTER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74520-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) ....ccoiiiiieieee e 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ....oooiiiieeeee e 5
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11IO MM LG .....coiciiiiiiieeeeeee e 2
5 * BOLT, M8 X 1.25 X 1468 MM LG .....oiriiiieiieee e 2
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG ....ooriiiieieee e 1
7 72269-G01 FLANGE NUT, M8 X 1.25 MM......ciiiiiiie et 12
8 26768-G01 OIL CHECK PLUG ...ttt s 1
9 26769-G01 GASKET, 8 MM ...ttt 1
10 26770-GO1 OIL DRAIN PLUG ... e et 1
11 26771-GO1 GASKET, 14 MM L. e e et 1
12 26772-G01 OIL FILLER PLUG ...ttt 1
13 26761-G01 INPUT SHAFT SEAL ... 1
14 26762-G01 SHIFTER SHAFT SEAL....cooiiiiieee e 1
15 72259-G01 AXLE SHAFT SEAL..... ettt 2
16
17 72249-G01 AXLE TUBE (DRIVER SIDE) ....ccutiitiieereeee e 1
18 72248-G01 AXLE TUBE (PASSENGER SIDE)....cciiiiieeiiereese e 1
19 72056-G01 AXLE SHAFT (DRIVER SIDE) ..ottt 1
20 72057-G01 AXLE SHAFT (PASSENGER SIDE)......cccoiiiieeiee e 1
21 26814-G01 RETAINING RING ..o e e 4
22 26811-G01 BALL BEARING.......oo et 2
23 72260-G01 FLANGED BOLT, M1IO X 1.5 X 23 MM LG ....ccoiiiiiiieieeeeeee e 10
24
25
26 72017-GO01 AXLE BRACKET ..ottt s 1
27 26830-G01 LOCK NUT, M8 X 1.25 MM ...ttt e e 2
28 75048-G01 SPACER, 1/2" ..o e 1
29
30

Service Parts Manual Page P-2



| REAR AXLE - SINGLE CABLE SHIFTER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 72347-G01 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 32 - 33) .....ccceoveeuens 1
32 72349-G01 DIFFERENTIAL SKID PLATE ...t 1
33 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG ...cooiiiiieeeee e 2

Page P-3 Service Parts Manual



| Gasoline Vehicle REAR AXLE - SINGLE CABLE SHIFTER

Service Parts Manual Page P-4



REAR AXLE - DUAL CABLE SHIFTER Gasoline Vehicle

&

1 - Includes Items 3 - 27
32 - Includes Items 33 - 34

Page P-5 Service Parts Manual






REAR AXLE - DUAL CABLE SHIFTER

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 72347-G01 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 33 - 34) .....ccccvenn..e. 1
33 72349-G01 DIFFERENTIAL SKID PLATE ....ooi e seee e 1
34 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG ......oeviiiiieiei e 2
Page P-7

Service Parts Manual



Gasoline Vehicle REAR AXLE - DUAL CABLE SHIFTER

&

Service Parts Manual Page P-8



REAR SUSPENSION

Gasoline Vehicle

Page Q-1

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70506-G01 LEAF SPRING SET ..ot 1
2 72618-G02 ‘U BOLT, 3/8 - 16 ..ttt e e s e 4
3 00560-G1 WASHER, 3/8" ... e e e 8
4 11098-G5 LOCK NUT, 3/8 - 16 ..ottt 8
5 74345-G01 LEAF SPRING SET (REFRESHER) .......coiiiiiiieiieeeeeeeeeeee e 2
6 70291-GO01 FLANGED BUSHING ... .o s 12
7 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ..o 2
8 12262-G1 LOCK NUT, 3/8 - 16 ..ottt 2
9
10
11 70289-G02 SPACER ... s 4
12 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LGi...ueeiieiecreeere ettt e 4
13 70290-G01 SHACKLE PLATE ..ot 4
14 11098-G5 LOCK NUT, 3/8 = 16 ..t e s e s 1
15 70790-GO01 SHOCK ABSORBER (REFRESHER)........coiiiieeeeeeeeeee e 2
16 70324-G01 SHOCK ABSORBER ...ttt 2
17 10435-G1 WASHER (SHOCK ABSORBER) ......cceitieiereene e 8
18 10194-G1 RUBBER BUSHING........oiiiiiiiere et 8
19 00532-G6 NUT, 3/8 - 24 ..t 4
20
21 70492-G01 RUBBER BUMPER ... e 2
22 00968-G01 LOCK WASHER, 10 MM ... .ot 2
23 00974-G01 NUT, MT0 X 1.5 e e e 2

Service Parts Manual

Page Q-2




Gasoline Vehicle

REFRESHER UNIT

Front of Vehicle

REFRESHER UNIT MOUNTING
FRAME AND SEAT BACK SUPPORT

MIRROR AND

TOP MOUNTING PLATE

WINDSHIELD

Service Parts Manual

Page R-1



Gasoline Vehicle REFRESHER UNIT

Canopy Items 1 Is Refresher Unit Complete

Mounting
§/ Flap

Top Mounting k\\/
Plat %{

Front Strut—|

. S

On Underside

Of Lids 40
Located

On Underside
Of Lid

Iltems 53 - 60 not shown

Service Parts Manual Page R-2



REFRESHER UNIT

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74434-G01 REFRESHER UNIT (COMPLETE) (INCLUDES ITEMS 3-49).....c.cceviveienen. 1
2
3 35790-G01 BRACGE. .. .. e e e 2
4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LGttt 4
5 00905-G8 LOCK WASHER, 5/16" (BLACK) .....oiieiiiieeeceeee e 4
6 11098-G6 LOCK NUT, 5/16 - 18 ... e e 2
7
8 74421-G01 REFRESHER UNIT MOUNTING FRAME (FRONT) ....ccceriieneireeeeeeee e, 1
9 74392-G01 ENGINE ACCESS DOOR......cciiiiierieeierieese e s 1
10 33121-G01 ACCESS DOOR HINGE .......coi oot 1
11 00106-G6 SCREW, 12 -24 X 3/4" LG ..ottt 4
12 00414-G5 BOLT, 1/4 - 20 X 1/2" LGttt 4
13 00891-G2 LOCK NUT, 174 = 20 ..ot 4
14 10570-G10 RIVET, 5/32" (STAINLESS STEEL) ....cceeii e 2
15
16 74394-G01 REFRESHER UNIT MOUNTING FRAME (REAR)......ccccooiiiriirieeeeeeee, 1
17 74389-G01 SPACER ..o e e 2
18 00438-G8 BOLT, 5/16 - 18 X 1" LG eeeiiieiiee et s 4
19 00439-G8 BOLT, 5/16 - 18 X 2" LG ittt 4
20 00559-G8 WASHER, 5/168" ...ttt 8
21 11098-G6 LOCK NUT, 5/16 - 18 ... e e 6
22
23 74387-G01 SEAT BACK SUPPORT (DRIVER SIDE) ...cccviiiiieieee e 1
24 74387-G02 SEAT BACK SUPPORT (PASSENGER SIDE).......cccoviiiiiieiieneeeceeceeeed 1
25 74433-G01 SIDE COVER ... e 2
26 00438-G8 BOLT, 5/16 - 18 X 1" LG eeeiiieiiee et s 4
27 00559-G8 WASHER, 5/168" ...ttt 4
28 11098-G6 LOCK NUT, 5/16 = 18 .ttt s 4
29 75045-G04 FRONT STRUT ...ttt e e 1
30 75048-G01 SPACER ..o e e 2

Page R-3

Service Parts Manual




W

Gasoline Vehicle

REFRESHERUNIT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 00905-G8 LOCK WASHER, 5/16" (BLACK) ..v..cerveeeereeereeeseeeseesseesseeseessseeeesessenerseeees 4
32 | 00879-G1 WASHER, 3/8" X 1" . eveeeeeeeeeseeeeeeeeeeeeeeeee e eeseseaeses s eseseee s seeseeseeseeesee 6
33 | 01035-Go2 BOLT, 5/16 - 18 X 2 1/2" LG cvvveeeeeeeeeeeseeeeesseeeeesseseeeeseseseesseseeesseesessesseens 4
34
35 | 16705-G5 BOLT, 1/4 = 20 X 1 1/2" LG erevvveeerveeeeseeerseeeeeseeeseessssesesssseseessssseessessessssseens 2
36 | 00559-G7 WASHER, 1/4" oo seeeeeeesee e eeeee e s seseee s s s s seeseeeee 4
37 | 00891-G2 LOCK NUT, /4 = 20 cv.ceeeveeeeeeeeeseeeeesseseeeseseesssesssssessessesseeessssssessssssesseens 2
38 | 74191-Go1 TOP MOUNTING PLATE ¢..veeoeeveeeeeeeeseeeeeseeeseesesseseesesseessssseseseesssessesseeeen 1
39 | 36002-Go1 DECAL (WARNING) c..cooveeeeeeeeeeeeeseeeeeseeseeeeeesseeesesseeeseeseeesseeeessesseeeeeens 3
40 | 35991-GO1 DECAL (WARNING) c..cooveeeeeeeeeeeeeseeeeeseeseeeeeesseeesesseeeseeseeesseeeessesseeeeeens 1
41 74202-GO1 IMIRROR, 6" .. veeoeeeeeoeeeeeeeeeeeeesesseessssesesssssseseessseseesssesesssseessssseessessessesseens 2
42 | 74203-Go1 MIRROR MOUNTING BRACKET ... vveeeeeeeeeeeeeseeeeeseeseseessesseessssseessesenes 2
43 | 75021-G03 WINDSHIELD ..o seeeeee e eeeee e sses e es e seee s 1
44 | 16705-G6 BOLT, 1/4 = 20 X 1 3/4" LG evvveeeeveeeereeeeseeeeeesseeeeesseseeeeseseseeeseseeesseesesseseeens 4
45 | 72147-Go1 RUBBER GROMMET ...oveeooeeeeeeeeeeeeseeeeeseeseeees s ssessesseeseesssesesesessseesseees 4
46 | 23726-G7 Y2 X! = = TSR 4
47 | 00660-G7 WASHER, 1/4" oo seeeeeeesee e eeeee e s seseee s s s s seeseeeee 8
48 | 00891-G2 LOCK NUT, /4 = 20 ...ceeeeeeeeeeeeeeeeeeeseseeeeseeseeeesesseeesesseeeseeseesseseessssseesseeee 4
49 | 75124-Got BUMPER ....cooeveeeeeeeee e e eeee s ses oo seseeesesssseseessseseessseseessseessessessessesees s 2
50
51
52 ITEMS 53 - 60 NOT SHOWN
53 | 74346-GO1 | SIGN BOARD ... oveeeeoeeeeeeeeeeeeeeeeeeeseeeeeeeseseeeeseseeesesseseseesesesessssesesesseeseseseeessenens 2
54 | 75793-GO1 |  CONDIMENT TRAY .eoorvoeeeeeeseeeeeseeseeeeseseeesssseeeesesseseseesesesessssesssesssesssesesssssnens 1
55 | 75794-G01 | BOTTLE CADDY ...oooioeeeeieeeeeeeeeeeseeeeeeeseeseessesseeessseeesseseeeseeseesseseeesees s eeesseeeen 1
56 |  75795-G01 |  CASH DRAWER ....ooooveeeieeeeeeeeeeeeeeeeesees e eees e eesseee s s sees e sees e eees e eees e 1
57 | 75796-G01 | MINIBOTTLE CARRIER ...oooorveeeeeeeeeeeseeeeeeeeeessssesesssseesesseseseseseseesseeeeessseeen 1
58 | 75797-GO1 | HUMIDOR ..ooveeeeeeeeeseeeeee e sees e eseeeeeeseseeesesseeeseeseseeeessseseseseeeeseesesessenens 1
59 | 75798-G01 | CREDIT CARD MACHINE MOUNT ......covveeeereeereeseeereeseeeseeseeeeesesseesseeeeessesenens 1
60 | 75891-GO1 | FOOD WARMER........oveeieeeeeeeeeeeseeeeeeeeeeseeeseeeeeeeseseesseseeeseeseesees e seesseeeeesseeen 1

Service Parts Manual




W

REFRESHER UNIT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61 THE FOLLOWING SERVICE PARTS AND ACCESORIES ARE AVAILABLE

FROM 19TH HOLE MARKETING, INC, 400 E. COMSTOCK DRIVE,

CHANDLER, AZ 85225, PHONE: (480) 497 - 8280
62 |EZRAMT0064 | CANOPY ..ot sreene e sre e e e e e e sr e ne e 1
63 |H1092 SELF TAPPING SCREW, 10MM X 1/2" LG ..oeeiieeeeeeee e 40
64 |EZRAM10060 | CANOPY FRAME (REAR) ....oi e 1
65 |EZRAM10061 | CANOPY FRAME (FRONT) ....coiiieiiieeree e e 1
66 |H1075 BOLT, 1/4 - 20 X 2" oottt et 7
67 |H1077 BOLT, 1/4 - 20 X 1 /4" LG ..eeieeeeeeeeeee et 2
68 |H1079 WASHER, 174" ..o 18
69 |H1078 LOCK NUT, 174 = 20 .eeeeeeeee et s 9
70
71 |H1083 BOLT, 5/16 - 18 X 1 1/4" LGt e e 4
72 |H1019 WASHER, 5/18" ...t 8
73 |H1017 LOCK NUT, 5/16 - 18 ...t e 4
74 ITEMS 75 - 106 NOT SHOWN
75 |EZRAM10033 | COLD STORAGE DOOR, FRONT ......eiiiieiieieree e 1
76 |EZRAM10037 | COLD STORAGE DOOR, REAR ..ottt 1
77 |EZRAM10041 | CONSUMABLE ICE DOOR .......oooiiieireesieeee e e 1
78 |EZRAM10022 | CANOPY UPRIGHT ....oiiiiiie e e 1
79 |EZRAM10069 | HOSE MOUNTING BRACKET ......ootiiieeeeeeee et 1
80 |H4007 COMPRESSION HINGE .......oiiieeetee et e 1
81 |EZRAM10075 | TRASH DOOR HINGE .......coooiiiiieiiiee e e 1
82 |B6001 TRASH BIN ... e e 1
83 |H4008 TRASH DOOR LATCH ...ttt e 1
84 |EZRAM10045 | TRASH DOOR COMPARTMENT ..ottt 1
85 |M6003 DOOR SEAL GASKET .....eiiiiecteree st s 1
86 [H2006 LOCK (COLD STORAGE DOOR).....cceiieriereeieeee e see e 1
87
88 |EZRAM10069 | HOSE MOUNTING BRACKET ......ootiiiieeeeeiee et 2
89 |H5012 SPIGOT VALVE ...ttt s e 2

Page R-5

Service Parts Manual




W

Gasoline Vehicle

REFRESHERUNIT

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 ([H5000 DRAIN HOSE, 36" LGi......eiiiiiiiiieee et 1
91 [H5007 HOSE ADAPTER, 3/4" X 1/2" <.t 2
92 [H5006 COMBINATION ELBOW. ......oi i 3
93 [H5005 COMBINATION TEE ... 1
94 ([H1070 HOSE CLAMP ...t 1
95
96 |(B10000 TOUCH UP PAINT REPAIR KIT ..ot 1
97 [EZRAM100010f DOOR ACCESSORY MODULE (LEFT)....ciioiiiieiiieiee e 1
98 |EZRAM100012] DOOR ACCESSORY MODULE (RIGHT) ...ccceiiieeieeeeereeseeeesee e 1
99 [H4009 LOCKING LATCH ..ottt s e e e 1
100 | B9001 CUP DISPENSER.......o ot 1
101 | B9002 CUP DISPENSOR COVER RING......cccoiiieiieeceee e 1
102 [ B9003 CUP DISPENSOR COVER SPRING.......cccooiiiriieeeeeeeeee e 1
103 | B6011 AIRPOT, 3.75 LITER (STAINLESS STEEL)....cccceeoireeieee e 1
104 |EZRAM100020] AIRPOT RACK ASSEMBLY ...ttt 1
105 [H600 DOOR HINGE (STAINLESS STEEL)...c.eeeiiiiiieeeeeeeeeeeee e 1
106 |M1002 CUSHIONING ADHESIVE TAPE ... e 1

Service Parts Manual

Page R-6



SEATING Gasoline Vehicle

&

1 - Includes Items 2, 3
12 - Includes Iltems 13, 14

Page S-1 Service Parts Manual



W

Gasoline Vehicle SEATING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2, 3) ...cooieeieceee e 1
2 71602-G** VINYL SEAT BOTTOM COVER ..o e 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM) ..ottt 1
4
5 71610-GO1 SEAT HINGE...... .o ettt et te e e e nae e 2
6 00720-G08 SCREW, #12 - 14 X 1" LG ceceeee e eeeee ettt e eeee e e naee e e es 6
7
8 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....ccciiiiieieeee e 1
9 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....oeiiiiiieeeee e 1
10 71204-GO1 BOLT, 1/4 - 20 X 7/8" LGieeeeieieieieeeeie e etee e et e eseee e see e seee s see e s e e e e nnnee e e s 8
11
12 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 13, 14)..cciiieieeeeeee e 1
13 18144-G** VINYL SEAT BACK COVER ..o 1
14 18868-G3 PLASTIC SEAT BACK COVER (BLACK) ...ocueeieieieieeeeeee e 1
15
16 71662-G01 SEAT BACK SUPPORT BRACKET .....coieiieeesiieieeie e 2
17 71204-GO1 BOLT, 1/4 - 20 X 7/8" LGieeeeieieieieeeeie e etee e et e eseee e see e seee s see e s e e e e nnnee e e s 8
18
19 00559-G7 WASHER, 1/4" .ot e e e st e e e e eanteee e e sennreeeeeanns 4
20 00565-G7 LOCK WASHER, /4" ... ettt sttt s ee e e 4
21 16705-G1 SCREW, 174 - 20 X 1" LG e eeeee ettt eee e te e et s 4
22 71762-G06 SEAL (REFRESHERY) ...ttt 1
23 71762-G02 SE AL e e e e e e e e e e e arreeeeeennees 1
24 00114-G6 SCREW, 1/4 - 14 X 3/4" LG oottt et e e s 2
25
26 17074-GA BUMPER ... ittt e s et s e b e e e 2
27
28 71783-G01 SEAT SHIELD ...ttt eeeaesreanneenee e 1
29 16705-G3 SCREW, 1/4 - 20 X 3/4" LG -.eeeeieeeeeeeee ettt 2
30 00559-G7 WASHER, 1/4" ..ottt e e e st e e ene e e sne e e eneeeennes 2

Service Parts Manual




SEATING

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G7 LOCK WASHER, 1/4" ... et s 2
32 15158-G1 ACORN NUT, 1/4 = 20 .ot 2
33 74093-G01 LABEL (WARNING).....coiiiiiieereneeseee et 1
34 13728-G1 RUBBER BUMPER ...t 2
35 00559-G5 WASHER, #10 .. 2
36 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...oiroieiee e 2
37
38 71211-GO1 PLATE / LABEL (800 LB) (INCLUDES ITEM 39) .....coiiiiiiieiereeree e 1
39 71517-G03 LABEL (800 LB) ... 1
40 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ......cceiiiiieieei e 2
41
42 16705-G1 SCREW, 1/4-20 X 1" LG (REFRESHER) ....cceeiiiiiieiiieee e 4

Page S-3 Service Parts Manual




Gasoline Vehicle SEATING

&

Service Parts Manual Page S-4



Gasoline Vehicle

STARTER / GENERATOR

MO MONM

[s2) ~ AN ANmS
< W0 o
' OO M
AN+~~~ QAN O
n 0 0 nononaon
EEEEEEE
OO0 OO O
i e = = - - =
n N n nnnon
QOO
T T T T T TTOT
2332233
O 0O 0O 0000
£ceccccc
L N e I I R
NN ANO
— AN M <

26

25

-

4 N

TR
Yy

- STARTER/GENERATOR MOUNTING

Service Parts Manual

Page T-1



| Gasoline Vehicle STARTER/GENERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43).....coociiieeree e 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) .oeviiie e 1
3 26871-G01 REAR BALL BEARING ...t 1
4 26872-G01 FRONT BALL BEARING .......ooiiiiiieeee et e 1
5 26873-G01 BEARING HOLDER ......oiiiiiiieeee e e 1
6
7
8 26875-G01 FIELD COIL .ot e 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * NU T e s s e 2
11 * LOCK WASHER ... oottt e e 2
12 * WASHER. ... e e 2
13 * INSULATOR ...ttt e s e 1
14 26877-G01 POLE CORE SETSCREW ..ot 4
15 26878-G01 FRONT COVER ...ttt s 1
16 27879-G01 REAR COVER ...t s 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)....ccocevvrerrneenn. 2
18 * TERMINAL ... e 2
19 * INSULATOR ...t 2
20 * INSULATOR ...t 2
21 * WASHER. ... e e 4
22 * LOCK WASHER........o e 4
23 * NU T et e ne s 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .........ccccvveueee. 1
26 26658-G01 BRUSH . ..o e e 4
27 26882-G01 BRUSH SPRING ... .ot 4
28 26883-G01 BRUSH CONNECTOR.......ooiiieiieieeeenee e e 2
29
30 26884-G01 KB Y e e e 1

Service Parts Manual Page T-2



| STARTER / GENERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 26885-G01 PULLEY ettt e e e 1
32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * N U T e e 1
34 * LOCK WASHER ... 1
35 * SCREW . et e 3
36 * SCREW L. 4
37 * SCREW . et e 2
38 26887-G01 BRUSH 1 COVER.....ooi et 3
39 26888-G01 BRUSH 2 COVER......ooii et 2
40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) ...ccooveieieeceenne 2
41 * BO LT e e 2
42 * LOCK WASHER ... 2
43 * WASHER ... e e 2
44
45
46
47 00938-G4 BOLT, 1/2 - 13 X 8" LGt e s 1
48 00560-G3 WASHER, 172" ..o e e 2
49 00566-G3 LOCK WASHER, 1/2" ..ottt 1
50 00533-G1 NUT, 172 - 1 e e e 1
51
52 28617-G01 STARTER / GENERATOR ADJUSTER......cci i 1
53 00544-G5 JAM NUT, 378 = 16 ..ttt 1
54 00532-G5 NUT, 3/8 = 16 ettt s n e n e e 1
55 00560-G1 WASHER, 3/8" ... e e e 1
56 12064-G4 PUSH NUT, 5/18" ...t 1
57
58 26414-G01 STARTER / GENERATOR BELT ...t 1

Page T-3 Service Parts Manual



| Gasoline Vehicle STARTER/ GENERATOR

Service Parts Manual Page T-4



STEERING (EARLY PRODUCTION) Gasoline Vehicle

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes Items 46 - 48

Yo

Front of Vehicle

o3 EO SN\ STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Page U-1 Service Parts Manual



Gasoline Vehicle

STEERING (EARLY PRODUCTION)

IDLER, TIE RODS AND MOUNTING
#'s within [ ] is hardware to mount steering housing to vehicle frame

To Passenger Side
72 Front Spindle

Front Spindle

E\ To Driver Side
4

81 - Includes ltems 82 - 84
85 - Includes ltems 86 - 88

Service Parts Manual

Page U-2



STEERING (EARLY PRODUCTION)

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6).....cociieeeeeeneeneesee e 1
3 * SLEEVE BEARING ..o 1
4 * SLEEVE BEARING .....ooiiiiiee e 1
5 * FLANGED BEARING .....oooiiiiie et 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ocoiiiie e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi...oeeiie ittt 2
9 18456-G1 GREASE FITTING, 90° .. .uiuitrieirirererireneeeereseaeeeeeesesesesesesesssesesssssessssssssesssnns 1
10 70177-GO1 RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET . e e e 1
12 70178-G01 COMPRESSION SPRING.......coiiiiiieieiie e e 1
13 70179-G01 RACK GUIDE ...ttt s s 1
14 11391-G1 HOSE CLAMP, 1 /4" ..o 1
15 70041-GO1 RACK COVER ...t e e 1
16 11391-G1 HOSE CLAMP, 1 1/4" ...t 1
17 70183-G01 BELLOWS ...t 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt e 1
19
20 70724-GO01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....ccciiiiereereeeeeeee e 1
21 70717-GO01 GEAR PINION ...t e 1
22 15112-G1 BALL BEARING .....ooitiiiiteee e e e 1
23 70190-G01 EXTERNAL RETAINING RING ..o 1
24 70718-G01 STEERING RACK ... ot 1
25 70192-G01 RACK BALL END ..ot e s 1
26 00532-G8 NUT, 7716 = 20 .. s e 1
27 18456-G1 GREASE FITTING, 90°......eiieieieieiirieirieieieteseiee s s nenas 1
28 70466-G01 RETAINER ... e 1
29
30 70184-G01 IDLER . e e e 1

Page U-3

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

STEERING (EARLY PRODUCTION)

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 70216-GO1 THRUST WASHER, 1 1/2" ..o eseeeeeeeseeeeeeeeseeeeseeeseesesees s 1
32 | 70195-GO1 THRUST WASHER, 7/8" ...ooeeeoeeeeeeeeeseeeeeeeeeseeseeeeesseeseeeseeeeseeeessseeseesseeeeenns 1
33 | 00734-G6 LOCK NUT, 7/8 = Q.o eeeeeeeeseeeeeeesseeeeeeeeeseeee e eeessesseeeesessesneee 1
34 | 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG vveeoeeeeeeeeeeeeeeeeeseeeeeeeeseeeeeeeeseseeseeeseeesees 1
35
36 | 70360-G01 | STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) .....cooovvvveernnn.... 1
37 | 14322-Gé STEERING SHAFT ..ot seeeeeeee e eseeeeseseseeenees 1
38 | 70558-GO1 COUPLING ...t eee e eeeeee s eeeeeeeee s eeeeseeeseeeseens 1
39 | 00550-G1 LOCK NUT, 1/4 = 20 oo seeee e eeeese e 2
40 | 70227-GO1 SCREW, 1/4 = 20 X 7/8" LGivveeoeeeeeeeeeeeeeeeeeseeseeeeseeeseeeesseeeseessseeseeeseeeeens 2
41 70223-GO01 CY XL RO 1
42 | 01034-GO1 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK ......oovveeeeeereeeeseeeeeeerseenee 3
43 | 00878-G1 LOCK WASHER, B/8" ......coeevveeeeeeeeeeeseeeeeeesseeeseeeeeseeeseeeseseeesseesseeeeseessesneee 3
44 | 70466-GO1 RETAINER . .o...coeeeeeeoee oo eeeees oo seeeese e eee e eeeseee e eee e eseeesseseeeeesesseseeees 1
45 | 28633-GO1 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) .......crorvreerreerrreenns 1
46 - STEERING COLUMN ......coooeeeeeeeeeeeeeeeeeeeeeeseeeseeeseeeseeee e 1
47 | 28569-GO1 STEERING COLUMN BUSHING ......vveeoeveeeeeseeeeeeseeeeeeeesseeeeeesseeeeee 1
48 | 01022-GO1 SCREW, #6 - 20 X 5/16" LG .vvveeeeeeeeeeseeeeeeeeesseeeeeesseeseeeesseeseeesseseeee 1
49
50
51 00470-G4 BOLT, 7/16 = 20 X 2 1/2" LG er-evveeeeeeeeeeeeeeeeeeeesseeeeeeesseeeeeeesseeeseessesesoeeseeenenns 1
52 | 00734-G3 LOCK NUT, 7/16 = 20 ...oeeeeeeeeeeeeeeeeeeeeeeeseeeeeeesseeeeeeeesseeseee s eeeseesseeeseeens 1
53 | 01033-GO1 | BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......coooemreeereeeeeeeeseeeeeeereseneee 2
54 | 00566-G2 LOCK WASHER, 7/16" ..eveeeoeeeeeeeeeseeeeeeeseeeeeeeeesseeseeeseseeseseeeseesseessessseeeseeesees 3
55
56
57 | 71948-G01 | STEERING WHEEL ...ccoiveeeeeeoeeeeseeeeeeeeeseeeeeeeeseeseeeeeeeseeseeeseeseeseeeseeessee e 1
58 | 71146-GO1 | STEERING WHEEL (LX/SE).....rvveeeerreeeerseeeeeeeseesseeeeesseeseeessesseeeeesseesseessseneee 1
59 | 71949-G01 | HUB COVER .....oooeeeeooeeeeoeeeeeeeeeeesseeeeeeseeeesesessee oo eeeseeeesseeseeeseeeseeee e 1
B0 | 71950-G01 | CLIPBOARD ......oooioveeeeeeeeeeeeeeeeeeeeesseeeeeeseeeeeeseesseeseeesseseeee e seeseeeseeeseesesseeeeneens 1

Service Parts Manual Page U-4




STEERING (EARLY PRODUCTION)

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 71147-G01 | STEERING WHEEL COVER ...ocoeeoeeeeeeeeeeeeereeeeseeeeseseeseseesessseeseesesse s 1
62 | 71047-GOT | DECAL (E-Z-GO) ceoireeoeeeeeeeeeeeeeeeeeeeeeseeeeeseseeesesesse e essseeseseeeseseeeeee s eeeeeeeeee 1
63 | 74405-GO1T | DECAL (CUSHMAN)........oieeeoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeseseeses e esese e eeese s 1
64 14390-G2 LOCK NUT, 5/8 = 18 erreeeeeeeeeeeeeeeeeseeseeseseeseeeeseeseeseseeseeseesesseeessseeses s seseeessseens 1
65
66
67 | 70904-G02 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) ....ovcmoreeeereereeeresseeeseseeeneee 2
68 | 70855-G02 THREADED ROD (24" LG) c.ouoveeeveeeseeeeeseeeeeeeeseeseeseeeeeseeseesssseseseeessseeessseens 1
69 | 70902-GO1 TIE ROD END (LEFT HAND THREADS) .....oovveeeeeeeeeeeeeeeeeseeseseeeesseeessneens 1
70 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) -...c.veeerveeereesereessneens 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS) ....cooveeeeeeeeeeeeeseeeseseeseseesesen 1
72 | 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).........corveeereerereessreens 1
73
74 | 00734-G1 LOCK NUT, 7/16 = 14 oo eeeeeeeeee e eeseee s ses s 4
75
76
77 | 50209-G2 SLOTTED NUT, 7/16 = 20...ccmeeeeeeeeeeeeeeeeeeseeeeeseseeeseseeeseseeeseeeesese e eseseseneeeee 1
78 10387-G2 COTTER PIN, 3/32" X 1" LGiureeeeeereieeeeeeeeseeeeseseeseseeeseeeee e e ssese e 1
79
80
81 27205-G01 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 82 - 84) ............... 1
82 | 50641-G1 RUBBER BOOT ...coovveeeeeeeeeeeseeee s seeeeee s eseeeeses e es e esesee e seesesessee e 1
83 | 50209-G2 SLOTTED NUT, 7/16 = 20 ceeeeeeeveeeeeeseseeseeeeseseeeseeeeeeeseeeseseeseseessseeeseneens 1
84 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) w....orvvereeereeeeeeeseeereeeeeseseessseens 1
85 | 27205-G02 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 86 - 88).............. 1
86 | 50641-G1 RUBBER BOOT ...coovveeeeeeeeeeeseeee s seeeeee s eseeeeses e es e esesee e seesesessee e 1
87 | 50209-G2 SLOTTED NUT, 7/16 = 20 ceeeeeeeveeeeeeseseeseeeeseseeeseeeeeeeseeeseseeseseessseeeseneens 1
88 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cveeeeveerereeereeeeeseseessseens 1
89 10389-G3 GREASE FITTING, STRAIGHT ..o 2
90 10387-G2 COTTER PIN, 3/32" X 1" LGiureeeeeereieeeeeeeeseeeeseseeseseeeseeeee e e ssese e 4

Page U-5 Service Parts Manual




Gasoline Vehicle STEERING (EARLY PRODUCTION)

&

Service Parts Manual Page U-6



&

TRUCK BED, MANUAL LIFT

Gasoline Vehicle

1 - Includes Items 2 - 42

106 - Includes Items 9, 11 - 42, 107 - 113

2,107

Page V-1

Service Parts Manual




Gasoline Vehicle

TRUCK BED, MANUAL LIFT

A

J—
i

Service Parts Manual Page V-2



TRUCK BED, MANUAL LIFT

Gasoline Vehicle

77

(SN

(Spacers
as needed)

Driver Side

( \\\;\i;?\\ . RAMP - OPTIONAL

73,114

75

76

Passenger Side

T
N

=)

<
i
<

s
i

A ATV
DS SN

Y ivm v

YRR
A Saw-

Page V-3

Service Parts Manual







TRUCK BED, MANUAL LIFT

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 = 20 ...ttt 4
32 71748-G01 TAILGATE KEEPER ..o e 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LGie.evioeeceieee e 1
34
35 71083-G01 TAILGATE CABLE ...t 2
36 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG ...cceeieeeeeeeeeeeeeeeeeee s 2
37 00915-G1 WASHER, 1/4" ... e e 2
38
39 71794-G01 LIFT HANDLE ... e e 1
40 00976-G08 SCREW, 5/16 - 18 X 1" LG ieiiieseeeee e s 2
41 00559-G8 WASHER, 5/168" ...ttt 2
42 11098-G6 LOCK NUT, 5/16 = 18ttt 2
43
44 70396-G01 BED PIVOT ..t s s s s 2
45 00764-G2 CARRIAGE BOLT, 5/18 X 1" LG ..ceeee it 6
46 00559-G8 WASHER, 5/168" ...t 6
47 11098-G6 LOCK NUT, 5/18 = 18 ..ot s 6
48 70291-GO01 RUBBER BUSHING........oiiiiiiiere et 4
49 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LG «.cee ettt 2
50 21683-G1 COTTER PIN, 15/32" X 2 11/168" ..ot 2
51
52 71831-GO01 BED LATCH ...t e e 1
53 71704-G01 HANDLE GRIP ...t 1
54 71827-G01 LATCH BRACKET ...ttt 2
55 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ..eecvi et 4
56 00559-G7 WASHER, 174" ..o e e e 4
57 14390-G4 LOCK NUT, 1/4 = 20 ..ttt 4
58 71707-G02 EXTENSION SPRING.......oooiiiieieiienee e 2
59
60 71766-G01 CATCH BRACKET ...ttt e 2

Page V-5

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, MANUAL LIFT

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 00414-G6 BOLT, 1/4 = 20 X 3/4" LGieeoeeeeeeeeeeeeeseeeseeeeseseeseeeeseseseseeeseeesseeses e ses s eeenens 4
62 | 00559-G7 WASHER, 1/4" ..o ee e seeee e e es s ee s es s se e ee e sen s 4
63 | 14390-G4 LOCK NUT, 1/4 = 20 ..o eeeeeseeeses e sesee s ses s eeeennees 4
64
85 | 71673-GO1 | PROP BRACKET ...oeoeeeeeeeeeeeoeeeeeeeeeseeeeee e eeseeses e ee st eeseseeee s seeeese s seseeeneas 1
86 |  71657-GO1 |  PROP ROD ...oooeeeeeeeeeeeeseeeseeeeeeeseeess e ees e eeseeeeeeeseseeseseeeeseeseee e seseesee e eennes 1
67 | 00560-G3 WASHER, 1/2" ..o eeeeeeeee e eeee et eeeeeeeee e ses st s e se e eee e eee e ses e eer e 1
68 | 15121-G1 WASHER, 1 174" X B/8" ... eeeeeeeeeeeeeeeeeeeeeeeeeeeseeseseesesee e s se e eeeee s ee e seseeer e 2
69 | 10387-G3 COTTER PIN, 3/32 X 3/4" LG vveoveeeeeeeeeeeeeeseeeeeeeseeee s eeeeseseseeeseeese s 2
70 | 71901-GO1 | DECAL (E-Z-GO) werverieeeeeeeeeeeoeeeeeeeeeseeeeeeeeeeee s seeeeseseeseseeseseeseeesse e sesee s eennas 1
71 74411-G01 |  DECAL (CUSHMAN)........ioeeeeeeeeeeeeeeeeee e eeseee e eee s seseeeeee e 1
72 | 71771-GO1 | LABEL (TILT WARNING) ..oreeieeeeeeeeeeeeeseeeeseeeesee s s seseeeeseesseeess e ses e eeseesenee 1
73 | 74234-GO1 | BED LINER, 40" ... .ocooeeoeeeeeeeoeeeeeeeeseeeeseeeeeeeeeseeseeeseseeseseeseseeseeeess e sesee s enneas 1
74 | 74235-G01 | TAILGATE LINER .. ... ioeooeeeeoeeeeeeeeeeseeeeeeeeeeee s eeeeeseseeseseeeeseeseeeese e seseeseseeennas 1
75 | 18436-G1 RIVET, 1/4" X 172" LG erveeeeeeee e eeeseeeeee e e ees s eeeeses e seseeseseese e ses s sas e ennens 4
76 | 14601-G10 | RIVET, 3/16" X 3/8" LG .eoveeieeeieeeeeeseeeeeseseseeseseesseeeseseeseseeeeseese s seseeseseeeneas 6
77 | 71517-G03 | SAFETY DECAL ..oeeeoeeeeeeeeeseeeeeeeeeseeeeeeeeeeees s sseseeeesesee e ses e ses e 1
78
79 | 28331-G01 | RAMP SUPPORT (PASSENGER SIDE)........coieeieeereseeeeseeeeeeeseeessseeseseeseseeseeens 1
80 | 28331-G02 | RAMP SUPPORT (DRIVER SIDE) .......cieeoreereeeereeeeseseseseeeeeeeseeeess e seseeseseeseneas 1
81 00438-G8 BOLT, 5/16 = 18 X 1" LGiur-eeoeeeeeeeeeeeseeeeeeeseeee e seeeeseseseseesseeesseeses e ses s eeseeenens 2
82 | 00559-G8 WASHER, 5/16" ..ooeeeeeeseeeeseeeseeeseeeesseeeeeseese e eeseeseseeeseeseseeseeeeseseeseseees e eeneeee 4
83 | 11098-G6 LOCK NUT, 5/16 = 18 w-eeeeeeeeereeeeseeeseeeeseeeeeee s eeseseeseseses s s s eeeee e ses s saseennens 2
84 | 00428-G6 BOLT, 3/8 - 18 X 2 3/4" LG .-vereeeereeeeeeeeseseeeeseeeeseeeeseseseseeeseeesseeses e ses e seseeenees 2
85 | 00562-G1 WASHER, /8" ....veoeeeeeeeeeeee e eeeeseeeeeeeee e ee e seeeesee e eeseese e eeeeeees s ee s eeeneeeees 6
86 | 11098-G5 LOCK NUT, 3/8 = 16 ..eeeeeeeeeeeeeeeeeseeeseeeese e eeseeseeeeseseseseeseeee s ses s eeneeenens 2
87
88 | 20264-G1 UPPER RAMP ..o eee e ee et e seseeee s se e ee s seneeenens 1
89 | 20257-G2 LOWER RAMP.......ceooeeeeeeeeeeeee e ee e ees e ee e seseseseesesee s ee s eeeeennees 1
90

Service Parts Manual

Page V-6




W

TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 20252-G1 PIVOT (PASSENGER SIDE) w...corveeeeeeeeseeeeeesseeseesssessesssseeessssseesssssesssesenesanee 1
92 | 20252-G2 PIVOT (DRIVER SIDE) .....eoomeeeeeeeeeeeseeeeeeseeseeeseeeseessesseesseseeesseseeesssseeessesseesseeees 1
93 | o00427-G8 BOLT, 3/8 - 16 X 2" LGiurreeereeeeeeeeeeeeseeeseeseeseeeseeesesseesesseesees e sesseesees oo 2
94 | 00562-G1 WASHER, B/8" ... eveeoeeeeeeseeeeesseeseeseeeseesesssseeesssseesssseesessesesesssseseessssessesseessssenens 4
95 | 20275-G1 PIVOT SPACER ... oo veeeeeseeeseeseesesseesseessseeeeeseessesseesseseeessss e sessssesaesseeaesees 2
96 | 11098-G5 LOCK NUT, 3/8 - 16 coveeoeveeeeeeeseeseeseeeeeeseeseeesseeseessesseesseseesees e sessseesaes s 2
97 | 00439-G6 BOLT, 5/16 - 18 X 1 B/4" LGiurrvverreeeeeeereeeseeeeeseeesesessessessssseesesseesessesesessseesesees 4
98 | 00569-G2 WASHER, 5/16" +.vvveoeeeeeeeeeeeesseeeeeseseseesessseeessseseesesseesessesesessssessessssessesseessssenens 4
99 | 00559-G8 WASHER, 5/16" +..ovveooeeeeeeeeeeseeeeeeseeeseeseseseeeeeseeesesseeeeeseeeseesseeeseeseaeseeseesseseeens 4
100 | 11098-G6 LOCK NUT, 5/16 = 18 w.eereeeeeeeeeseeeeeseseeeeseeseeesseeseessesseesseseeesees e sesseeesaes s seeens 4
101
102 | XXXXX-XX | BOLT, 1/4 - 20 X 7/8" LG (SEE BODY SECTION)

103 | XXXXX-XX | WASHER, 1/4" (SEE BODY SECTION)
104 | XXXXX-XX | LOCK NUT, 1/4 - 20 (SEE BODY SECTION)
105
106 | 71711-G04 | TRUCK BED ASSEMBLY 48" (MANUAL DUMP)

(INCLUDES ITEMS 9, 11- 42, 107 = 113) . evvveeeeeeeeeeeeeeeseeeeeeseeseesssseesseeseesenens 1
107 | 71719-G02 BED FRAME, 48" ......oooveoeeeeeeeeeeeeeeeeeeeseeeeeseeeseesseseseeseseseeeseseeesseeseessesseens 1
108 | 71742-Go1 SIDE PANEL (48", PASSENGER SIDE).......courveeeeeeeeersereeeeseeeeeseeseesseseeens 1
100 | 71742-Go2 SIDE PANEL, (48", DRIVER SIDE) ....eeeovveeeeeeeseseeeeseesesessssseessseesessssseens 1
110 | 16705-G3 SCREW, 1/4 = 20 X /4" LGivvoreeeeeeeeeeeseeeeeeesseeeessesesesessesesssesseesssssossssseens 10
11 | 00915-G1 BONDED WASHER, 1/4" ....eeeeeeeeeeeeeeeeeseeeeeesseseeesseseeeeseseseesseseeesseesessesseens 10
112 | 00559-G7 WASHER, 1/4" oo seeeeeeesee e eeeee e s seseee s s s s seeseeeee 10
113 | 14390-G4 LOCK NUT, /4 = 20 cv.ceeeveeeeeeeeeseeeeesseseeeseseesssesssssessessesseeessssssessssssesseens 10
114 | 74033-G02 |  BED LINER, 48" ... veeoeeeeeeeeeeeeesseeeeeseeeesessesesesesssseeseesssssseessessessssenesesssneeneees 1
115 | 74036-G0T |  TAILGATE LINER, 48" . .ooooeeeeeeeeeeeeeeeeseeeeeeseeeeeesseeseesseseessesesseseseseeseeeeeeees 1
116
17 | 71789-GOT | DECAL, STRIPE ..oooveeeeeeeeeeeeeeseeeeeeseseseeesesseseseeessesseesseesses e ssssseeesssssesesseseseeees 1
118 | 71790-G01 | DECAL (4 CYCLE 11 H.P. OHC / 1110 HAULER) ...oovveeeeeeeeeee e 1
119 | 71791-G01 |  DECAL (JACOBSEN) ...eeoeeeeeeeeeeeeeeeceseeseeeseeeeeessesseeesseseesses s seseseeseneeeeees 1

Page V-7

Service Parts Manual




Gasoline Vehicle TRUCK BED, MANUAL LIFT

&

Service Parts Manual Page V-8



TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

&

1 - Includes ltems 2 - 37 13 14
99 - Includes Items 9, 11 - 37, 100 - 106 \e\
@ 3, 101

2,100

Page V-9 Service Parts Manual



Gasoline Vehicle

TRUCK BED, ELECTRIC LIFT

// WHT from Actuator
- BLK from Battery
RED from Battery
RED from Actuator

Battery Connections

Front of Vehicle

,,,,,,,,,,, })Lﬁ\ g

el (AN
—_ To Circuit Breaker ang
< Toggle Switch

&

To
Control
Harness

Service Parts Manual Page V-10



TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

74

70, 108

72

73

RAMP - OPTIONAL

Passenger Side

I
T
INCK

=)

ERTSORINORESORTRY

N AN N

N

ORI

N

A

Vas
L~

(Spacers Driver Side
. as needed) 86

Page V-11 Service Parts Manual




W

Gasoline Vehicle

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-GO1 TRUCK BED ASSEMBLY 40" (INCLUDES ITEMS 2-37) .....coeiiiiereceeceecieee 1
2 71719-GO1 BED FRAME (40") ..o e 1
3 71714-GO1 SIDE PANEL (40" PASSENGER SIDE)......cceiiieeierre e 1
4 71714-G02 SIDE PANEL (40" DRIVER SIDE) .....oeiiiiiiieceeee e 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..eeiieee ettt 10
6 00915-G1 BONDED WASHER, 1/4" ... e 10
7 00559-G7 WASHER, 1/4" ... e e 10
8 14390-G4 LOCK NUT, 1/4 = 20 ...ttt 10
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM) .....cooroiiiiriieeeeeeeee e 2
10
11 71717-GO01 END CAP, 17 e 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LGi...eoiioe e 4
13 00915-G1 WASHER, 1/4" ..o e 8
14 14390-G4 LOCK NUT, 1/4 = 20ttt 4
15
16 71837-G01 POST (PASSENGER SIDE) .....ccciiiiiieieeeeee e 1
17 71837-G02 POST (DRIVER SIDE)......eiii e 1
18 71718-G01 END CAP, 1 172" e e e s 2
19 13437-G8 LOCK SCREW, 3/8 - 16 X 2" LG ..ceiii ettt 4
20 11027-G5 LOCK NUT, 3/8 - 16ttt s 4
21 71838-G01 BUMPER ... e e 2
22 16705-G3 SCREW, 1/4 - 20 X 3/4" LGie.evioeeceieee e 4
23 00915-G1 BONDED WASHER, 1/4" ...ttt e 4
24 00559-G7 WASHER, 1/4" ... e e 4
25 14390-G4 LOCK NUT, 1/4 = 20ttt 4
26
27 71732-G01 TAILGATE ..t 1
28 27666-G01 HINGE ... o s 2
29 01002-G08 SCREW, 1/4 - 20 X 1" LGt e 4
30 00559-G7 WASHER, 1/4" ..o e 4

Service Parts Manual

Page V-12




TRUCK BED, ELECTRIC LIFT

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 14390-G4 LOCK NUT, /4 = 20 cv.eeeeveeeeeeveeeseeeeeseseeessseesessesseessessessesseesssssseessssssesseees 4
32 | 71748-Got TAILGATE KEEPER ......cooeveeeeeeeeeeeeeeeeeeeeeeeseeeeseseeeeseseeeseesseeeseeseeseeseeeeen 1
33 | 16705-G3 SCREW, 1/4 = 20 X /4" LGivvooeeeeeeveeeeeeeeesseeeeeseeseeeseesseeessessessessessesseens 1
34
35 | 71083-Go1 TAILGATE CABLE ..o eeeeeeeeeeeeeeeeeeeeee e eeseseeeseeseseseseeesees s seeseeeseeseeeee 2
36 | 00106-G6 SELF-THREADING SCREW, #12 - 24 X 3/4" LG «..vveeeeveeeeeeeeeeseesecesseseeens 2
37 | 00915-G1 WASHER, 1/4" o ovooeeeeeeeeeeeeeeeeeeeeeesseeeess e eessseeesessesssesseeseessseeeeseesseseeeee 2
38
39 | 70396-GO1 | BED PIVOT w.oooooieeeeeeeeeeeeeeeeeeeeeeeeees e eseseeese e seeseeeseeseeeeeeseseeeseseesseeseesses e 2
40 | 00764-G1 CARRIAGE BOLT, 5/16 - 18 X 3/4" LG ..rrveeeeveereereeereeseeeeseeeeeeseeeseseeseessssenens 6
41 00559-G8 WASHER, 5/16" +.vvveoeeeeeeeeeeeesseeeeeseseseesessseeessseseesesseesessesesessssessessssessesseessssenens 6
42 | 11098-G6 LOCK NUT, 5/16 = 18 wevoreveeeeveeeeseeeeesesseeeseesssesseessessesseesssseeessss e sessssesasssseansees 6
43 | 70291-GO1 |  FLANGED BUSHING ...comiveeeeeeeeseeeeeeeeeeeeeseeeeseseeesseeeeesseseeseee s seseeeseeseeeeee 4
44 | 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGirrrvveeeeeeeeeeseeeeeseeeeeseeseeessesseeeseeseeeseesssesseseesseseeans 2
45 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG veerrrveereeeeeereeeeeereesssessesssessessssessessessssenens 2
46 | 71901-GO1 | DECAL (E-Z-GO) cooooeeeeeeeeeeeeeeeeeeeeeeeeeesseeesseeeesesseeessssesssesssesessseesesseeseeseeeene 1
47 | 74411-G01 | DECAL (CUSHMAN)......oooveeeeeeeeeseeeeeseeeeeesseeseeesseeeeeesseeeeseeseessesee s eeeseeeen 1
48 | 71771-G01 | LABEL (TILT WARNING) w.vvcooveeeeeeeeeseeeeeereeeeeseeeeeeseeeeeeseeseeesseseeesees e eees e 1
49 | 74165-G01 | CIRCUIT BREAKER MOUNTING BRACKET w..comveeeeeeeereeeeereeeseessesseeeseeseeeenn 1
50 | 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V......coorveeeeeeeseeeeeeseeseeesesseeeesessseeseeseesssseeens 1
51 00150-G4 SCREW, #10 - 24 X 1/2" LG cveorvveeeeeeeeeeseeeeeseeeeeseeseeesseseeeeseeseeesseesesseseesseseeens 2
52 | 00565-G5 LOCK WASHER, #10.....-veeeeeeeeseeeeeeeeeeeeseeseeesseeseessesseesseseesses e sesseeesaes s seeees 2
53 | 00526-G3 NUT, #10 = 24 coovvooeeeeeeeeeee e eeee s e seeseeeeeeseeeese s eses s esees e sesseeesees s aeeees 2
54 | 25976-G14 | 14 GAWIRE (RED 5") covooeoveeeeeeeeeeeeeeeeseseeeeseseeeesessesesessssesessssesssssssessesssssssenens 1
55
56 | 27680-G01 | TOGGLE SWITCH ...ooiveeeeeeeereeeeeeeeeeeeeseeeeeseseeeesesseeseeseeesseseseeesesseesseesesseseeens 1
57 | 27447-G01 | TOGGLE GUARD (INCLUDES ITEM 58) .....oorveeeereeeeeeseeeseeseeeseseseeessseseesssseeens 1
58 | 27446-Go1 LABEL ..o eveeeeeeeeeeeeeeeesseeseeesseeeseesseeesseseeeessseeesseeeeesseeesees e eeeseeeeesseeeeeees 1
59 | 10570-Go RIVET, 1/8" X 11/32" LGirvveurreeeeseeeeeseseeeeseeseeesseeseesseseeeseeseeesses e sssseeessesseesseeees 2
60 | 71489-GO1 |  SAFETY DECAL w..ooomieeeeieeeeeeeeeeeeeeeeeeeeeeseeesee e eseseeesseseeeseesee s eees s eeee e 1

Page V-13

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

61

62 | 27612:G02 | ELECTRIC ACTUATOR ...vveeoeoeeeeeeeeeeeeeeseeeseeeseeeeeeeeesseeseeesseeeeseesseeeseeseseneee 1
83 | 27613-G01 | SPACER ... oo oo eeeeeeee s eeeeeeee e eeeeee e 2
64 | 14443-G10 | CLEVIS PIN, 1/2" X 3" LGuveeereeeeeeereeeeeeeeeeseeeseeeseeeeeeeeesseeseeesseseseeeesseeeseeseseseees 1
65 | 21683-G1 COTTER PIN, 2 11/16" LGiverrrveeeeeeeeveereeeeeeeeeeseeseeesseesseeeesseeseeeseeseseeesseesees 2
66 | 14443-G11 | CLEVIS PIN, 1/2" X 1 7/8" LGurovveereeoeeeeeeseeeeeesseseeeeesseeseeesseeeeeeesseeeseeeseseneee 1
67

68 | 74163-GO1 |  WIRE HARNESS .....oooooieeeeeeeeeeeeseeeeeeeeeeseees s eeeeseseeese s seeeesee e 1
69 | 17618-G1 WIRE TIE oo ee s eee e eessee e eeeee s eeseeeseeeeeee e seseeeseeenens 8
70 | 74234-GO1 | BED LINER, 40" ... ovooooioeeeeeoeeeeeeeseeeeeeeeeseeeseeseeeeeeseesseeseee e eeeee e 1
71 | 74235:G01 | TAILGATE LINER ...oceooioeeeeeeeeeeeeseeeeeeeeeeseees s eeeeseseeese e seeeeeeee e 1
72 | 18436-G1 RIVET, 1/4" X 1/2" LG ceeoeeeveeeeeeeeeeeeeeeeeeeeesseeeseeeeseeseeeeseesseeeeseeseseeseeeeseessseneees 4
73 | 14601-G10 | RIVET, /168" X 3/8" LG w..ovveeeeeoeeeeseeeeeeeeeeseeeseeseeseeeeesseeseeesseseeeeesseeeeee e 6
74 | 71517-G03 | SAFETY DECAL ..o eeeeeeee oo sseeeeeee s eeesee e 1
75

76 | 28331-G01 | RAMP SUPPORT (PASSENGER SIDE).......oveeeemireeeeerseereeerseeeeeeesseeeseeessseneee 1
77 | 28331-G02 | RAMP SUPPORT (DRIVER SIDE) ......veoeeooeeeeeeeeeeeesseeseeesseseeeeesseeeseee s 1
78 | 00438-G8 BOLT, 5/16 = 18 X 1" LGiur-vvveeeeeeeoeeeeeeeeeeesseeeseeesseeseeeeesseeseeesseeseseeseeeesee e 2
79 | 00559-G8 WASHER, 5/16" +...oeeeoeeeeeeeeeeeeeeeseeeeeeeeesesseeeseeeeseeesseeseeeseeeeseeeeeeseeeeseeeesee 4
80 | 11098-Gé LOCK NUT, 5/16 = 18 .eeeeeeeveeeeeeeeeeeeeeseeeeseeeeseeeeeseeseeeeseesseeeeseeseseesseesseeessseneees 2
81 | 00428-G6 BOLT, 3/8 = 16 X 2 3/4" LG vveeooeevveeeeeeeeeeeeeeeeeeeeesseeseeeeesseesseesseeseeeesseesseessseneees 2
82 | 00562-G1 WASHER, 3/8" ....oveoeoeeeeeeeeeeeeeeee e eeeeeeeeeesseeseseeseesseesseesseeeeeeesseseseseseeenees 6
83 | 11098-G5 LOCK NUT, 3/8 = 16 -vveeeereeeeeeeeeeeeeeeseeeeeeeseeeeseeeeseeseeesseeeseeeeseeesseeseeeeseessseneees 2
84

85 | 20264-G1 UPPER RAMP .....ooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeseeeeeeeseeeeeseeseseeseeeesees e 1
86 | 20257-G2 LOWER RAMP........ooooeoeeeeeeeeeeeeeeeeeseeeeeeeeeeeseeesseeseeeeseeeseeeesseseseeseeesseessseneees 1
87

88 | 20252-G1 PIVOT (PASSENGER SIDE) ....cvveeeeeeeeeeeeseeeeeeeseeeeeeeeeseeeseeeeseeeeseeeeeseeeseee s 1
89 | 20252-G2 PIVOT (DRIVER SIDE) .....ovveoooeeeeeeeeeeeeeeseeeeeeesseeeeeoeseeeseeeesseseesesesesseessseneees 1
90 | 00427-G8 BOLT, 3/8 = 18 X 2" LG..r.vveeeeeeeeeeeseeeeeeeesseeeseeeeseeseeeeesseesseesseeseesesseeeseessseneees 2

Service Parts Manual

Page V-14




W

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 00562-G1 WASHER, B/8" ... evveoeeeeeeseeseeseeeeeeseseseesessssesesssseesesseeseesssesessssessesssseseesseessssseens 4
92 | 20275-G1 PIVOT SPACER ...t eeeeeseeeeeseeeeee s seeeseeseesseesees e sees e sesseeesaes s sesees 2
93 | 11098-G5 LOCK NUT, 3/8 - 16 coveeoeveeeeeeeseeseeseeeeeeseeseeesseeseessesseesseseesees e sessseesaes s 2
94 | 00439-G6 BOLT, 5/16 - 18 X 1 B/4" LGiurrvverreeeeeeereeeseeeeeseeesesessessessssseesesseesessesesessseesesees 4
95 | 00569-G2 WASHER, 5/16" +.vvveoeeeeeeeeeeeesseeeeeseseseesessseeessseseesesseesessesesessssessessssessesseessssenens 4
96 | 00559-G8 WASHER, 5/16" +..ovveooeeeeeeeeeeseeeeeeseeeseeseseseeeeeseeesesseeeeeseeeseesseeeseeseaeseeseesseseeens 4
97 | 11098-Gs LOCK NUT, 5/16 = 18 wevoreveeeeveeeeseeeeesesseeeseesssesseessessesseesssseeessss e sessssesasssseansees 4
98
99 | 71711-Go2 | TRUCK BED ASSEMBLY (48") (ELECTRIC DUMP)

(INCLUDES ITEMS 9, 11- 37, 100 = 10B) «..cvvcereveeeeeeeeeeeeeeeeeseeseesseseesseseeesseeee 1
100 | 71719-Go2 BED FRAME (48") ....ooeveoeeeeeseeeeeeeeseeeesseesesseeseesseseeeesseeseessesseesseesessssseens 1
101 | 71742-Go1 SIDE PANEL (48", PASSENGER SIDE).......courveeeeeeeeeseeseeeseessessseesessesseens 1
102 | 71742-G02 SIDE PANEL (48", DRIVER SIDE) .....vveeoeeeeeeeeeeseseeeeseesesessseseessseesessesseens 1
103 | 16705-G3 SCREW, 1/4 = 20 X /4" LGivvooeeeeeeveeeeeeeeesseeeeeseeseeeseesseeessessessessessesseens 12
104 | 00915-G1 BONDED WASHER, 1/4" ....eeeeeeeeeeeeeeeeeseeeeeesseseeesseseeeeseseseesseseeesseesessesseens 12
105 | 00559-G7 WASHER, 1/4" o ovooeeeeeeeeeeeeeeeeeeeeeesseeeess e eessseeesessesssesseeseessseeeeseesseseeeee 12
106 | 14390-G4 LOCK NUT, /4 = 20 cv.ceeeveeeeeeeeeseeeeesseseeeseseesssesssssessessesseeessssssessssssesseens 12
107
108 |  74033-G02 | BED LINER, 48" ... .oveoeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseesesesseeseesseseesses s seseseeseeeeeeees 1
109 | 74036-GOT | TAILGATE LINER, 48" ...oooeoeveeoeeeeeeeeeeeoesesseeeseseesessesssesesssseessss s ssssesesesssneeneees 1
110
111 | 71789-GOT |  DECAL, STRIPE ..oooeeeeeeeeeeeeeereeeeeeeeeeeeeseeeeeeseeeeeeseeeseeeeees e esesseess e seeeeseeees 1
112 | 71790-G01 | DECAL (4 CYCLE 11 H.P. OHC / 1110 HAULER) ...ovvveoeeeeeeeeeeeseeeeeseeeereee 1
13| 71791-GOT |  DECAL (JACOBSEN) ...oveeeeeeeeeeeeeeeeeeeeseseeeeseeesessessesssssseessss s sseseneseeseneeneees 1

Page V-15

Service Parts Manual




Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

&

Service Parts Manual Page V-16



TRUCK BED, FLAT & CARGO Gasoline Vehicle

&

Front of Bet_d

Page V-17 Service Parts Manual



TRUCK BED, FLAT & CARGO

Gasoline Vehicle

Page V-18

Service Parts Manual



Gasoline Vehicle

TRUCK BED, FLAT & CARGO

JAN (5

e
&L

Service Parts Manual

Page V-19



W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, FLAT & CARGO

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71719-GO01 BED FRAME, 40" ..ottt 1
2 71719-G02 BED FRAME, 48" ... e e 1
3 71772-G01 CORNER TUBE .....ooiiie e e e 2
4 00762-G9 SCREW, 5/16 - 18 X 2 1/2" LG .eee ettt 4
5 00559-G8 WASHER, 5/168" ...t 4
6 00550-G3 NUT, 5/18 = 18 ..o e e 4
7
8 71718-G01 END CAP, 1 /2" ettt et 2
9 71717-GO1 END CAP, 17 e e e e e 2
10
11 70396-G01 BED PIVOT ...ttt st 2
12 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LGi...eeeoiiieteeeeeceeee e 6
13 00559-G8 WASHER, 5/16" ... et s e 6
14 11098-G6 LOCK NUT, 5/18 = 18 ..ot s 6
15 70291-GO01 FLANGED BUSHING ... ..o e 4
16 21682-G1 CLEVIS PIN, 1/2" X 3" LGttt 2
17 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...ee e 2
18
19 71831-G01 BED LATCH ..ottt e s e 1
20 71704-G01 HANDLE GRIP ...t 1
21 71827-G01 LATCH BRACKET ..ottt e s 2
22 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ..eecvi et 4
23 00559-G7 WASHER, 174" ..o e 4
24 14390-G4 LOCK NUT, 1/4 = 20 ..ttt 4
25 71707-G02 EXTENSION SPRING......cooeieiiierieee st 2
26
27 71766-G01 CATCH BRACKET ...ttt 2
28 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e 4
29 00559-G7 WASHER, 174" ..o e e e 4
30 14390-G4 LOCK NUT, 1/4 = 20 ..ottt e e e e 4

Service Parts Manual

Page V-20







Gasoline Vehicle TRUCK BED, FLAT & CARGO

&

Service Parts Manual Page V-22



WEATHER PROTECTION

Gasoline Vehicle

SUN TOP

1 - Includes ltems 2 - 19

DETAIL A

8,9
(Driver Side Strut Shown)

Filler Panel
<

Front of
Vehicle

DETAIL B

Rear of Vehicle

Front of Vehicle 17\é\ %ég/w
ﬁ) 3 I 19 ( Q
2
S 16 @ 8
18 16 Driver Side
18
DETAIL C
(FRONT) D(ER.II-EAALIE D

Page W-1

Service Parts Manual




WEATHER PROTECTION

Gasoline Vehicle

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

N
AN

23

Front Top
Strut

W

Setscre

3-SIDED SOFT

ENCLOSURE

26 - Includes ltems 27 - 28

Page W-2

Service Parts Manual



WEATHER PROTECTION

Front of
Vehicle

4%

FULL WINDSHIELD
31 - Includes ltems 32 - 38

----------------------------------------------- &j FOLD DOWN WINDSHIELD
40 - Includes ltems 41 - 49

Front of
Vehicle

—

.......

Page W-3

Service Parts Manual

Gasoline Vehicle




Gasoline Vehicle

WEATHER PROTECTION

FULL WINDSHIELD

Front of Vehicle

J
52 - Includes Items 53 - 59 "

67 - Includes Items 68, 54 - 59

Front of
: ) . Vehicle

7 N “wt‘”"“
\?%\Q\

61 - Includes ltems 62 - 65, 55 - 59
70 - Includes ltems 71, 63, 55 - 59

Service Parts Manual

Page W-4



W

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75350-G02 SUN TOP KIT (INCLUDES ITEMS 2 - 19) ..oiiiiiieeeeeeeee e 1
2 27069-G07 SUN TOP ... e e e 1
3 75045-G01 FRONT STRUT .o 1
4 01035-G01 BOLT, 5/16 - 18 X2 1/4" LG ..ottt e 4
5 00905-G8 LOCK WASHER, 5/18" ... ittt 4
6 75048-G01 SPACER, 1/2" ..ot 2
7 00570-G2 WASHER, 5/168" ...t e e 6
8 75343-G01 REAR STRUT (PASSENGER SIDE)......ccoceiiieiienee e 1
9 75343-G02 REAR STRUT (DRIVER SIDE) .....oociiieeieere e 1
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG ..o it 4
11 00571-G2 WASHER, 5/168" ...t e e 8
12 15121-G1 WASHER, 378" ... et s 2
13 11098-G6 LOCK NUT, 5/16 - 18 s 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....cccoviierireereee e 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....ccvroiirieireeeeeee 2
16 00559-G7 WASHER, 1/4" ..o 8
17 75051-G01 PLASTIC SPACER ..o 4
18 00891-G2 LOCK NUT, 1/4 = 20...ei it 4
19 19853-G1 END CAP, 1 et e e 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ......cccoieiieieiee e 1
22 19496-G1 REAR VIEW MIRROR .......ooiiiiiieeee e 1
23 19502-G2 SUPPORT BRACKET ...ttt 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......cocviirieiiieeeeeeeee, 1
25
26 75367-G0* 3-SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 27 - 28) .....cccecovvvennne 1
27 * ENCLOSURE ...t s e 1
28 * VELCRO ...ttt e AR
29
30

Page W-5 Service Parts Manual




W

Gasoline Vehicle

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 75524-G01 | WINDSHIELD KIT (FULL) (1200 / 2200) (INCLUDES ITEMS 32 - 38)............... 1
32 * WINDSHIELD (FULL) ..o seeeeeseeseeseeeeeeseeseseseesseeeeeseeeesseseeessss oo 1
33 | EGWHC12 SASH, 26" LGi.rrvveoeeeeeeeeeeeseeeseeseeeeeeeseeseseeseeeeseesesseeseeesees s eeees e eeeeseeeesesenes 2
34 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) veeoeveereeeeereereereeeen 2
35 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) rvvveeeveeeeeeeeeeeseeeeseeseeeeeseeesssesseesssseeens 4
36 | EGWHG13 RUBBER GROMMET ......coovveeeeeeeeeeeeeeeeeseeeseseeesssseeesseeeessesseessesseeseeseeeeee 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «.rrvvereveeeeeeeeeseeeeesseseeeessesenseeee 2
38 | EGWHL-14 LABEL (SAFETY) c.oorveeoeeeeeeeesseeseeseseeseesseessesssesssesseeessssessssssessssseessssenesanees 1
39
40 | 75525-G01 | WINDSHIELD KIT (FOLD DOWN) (1200 / 2200) (INCLUDES ITEMS 41 - 49).| 1
41 : WINDSHIELD (FOLD DOWN)...ovoveeeeeeeeseeeeeeseeeeeereesesesssessesessssesssesseesssseeens 1
42 | EGWHC10 SASH, 12" LGiurvveoeeeeeoseeeeeeeeeeseeseseesessssseesseseseeseeseseeesssssssessseessssesessesssssenes 2
43 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) w..ceeoveereereereereerree 2
44 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) .vvcoveeeeeeeeeeeseeesseeeeeeeeeeeeesseseesseseeens 4
45 | EGWHG13 RUBBER GROMMET .....coovveeeeeeeeeseeeeeseseesseseeeesssseessssesesessssesessseeessseeeeen 2
46 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «.rrvvereveeeeeeeeeseeeeesseseeeessesenseeee 2
47 | 137-010 TOP GRIP, 3/4" X 2" ..ooeeeeeeeeeeeeeeseeeseeeeeeseeseeeseeseeseeseseeeeeseeeeeesseessessesees oo 2
48 | 136-008 GRIP FASTENER . ...c.ecoeeeeeeeeeereeeeeeeeeeseeseeseeeeseeseseseeseeeeees s eeeeseeseeseessesenes 2
49 | EGWHL-14 LABEL (SAFETY) c.oorveeoeeeeeeeesseeseeseseeseesseessesssesssesseeessssessssssessssseessssenesanees 1
50
51
52 | 71966-G01 | WINDSHIELD KIT (FULL) (LX / SE) (INCLUDES ITEMS 53 - 59)

(REQUIRES SUN TOP KIT) wvecoreeeereeeeeseeeeeseeeeeeeeeeeeeesesseeeseeseeesssseesaes e 1
53 * WINDSHIELD (FULL) (LEXAN)...-veeeeeeeeseeeeeeseeeeeereeseeesseesseeeesseesssesseessssseens 1
54 | EGWHC12 SASH, 26" LGirrrvveeeeeeereeeeeeeseeseesesesseesssseessesesesessesessssssessessseessseesesseessssenes 2
55 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) w..ceeoveereereereereerree 2
56 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) .vvcoveeeeeeeeeeeseeesseeeeeeeeeeeeesseseesseseeens 4
57 | EGWHG13 RUBBER GROMMET .....coovveeeeeeeeeseeeeeseseesseseeeesssseessssesesessssesessseeessseeeeen 2
58 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «.rrvvereveeeeeeeeeseeeeesseseeeessesenseeee 2
59 | EGWHL14 SAFETY LABEL ... eeeeeeeeseseeeseeeeeeseeseeeseesseeeeeseeesseseeeseeseeseeseeeeseeees 1

Service Parts Manual



WEATHER PROTECTION

W

Gasoline Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

60
61 71966-G02 | WINDSHIELD KIT (FOLD DOWN) (LX / SE) (INCLUDES ITEMS 62 - 65,

55 - 59) (REQUIRES SUN TOP KIT) ...ccorrveeereeeeereeseeeseseeeeseseeeesseseeesseeeesseseeens 1
62 * WINDSHIELD (FOLD DOWN) (LEXAN) .....veeereeeeeeeeeeeseeeeeesseseeeseeeseesssseeens 1
63 | EGWHC10 SASH, 12" LGiurveeeeeeeeeeeeeeeeeeeeseseeseeesssesesssesesesssssesesssseeseesssseesssessesseessssenes 2
64 | 137-010 TOP GRIP, 3/4" X 2" .ooeeeeeeeeeseeeeeeeeseeeeeesesseeseeseeeeeseseseeseeeseesseseeeseesees e 2
65 | 136-008 GRIP FASTENER . ...c..cooeeeeeeeeeesees e seseeeeseeseeeesesseeesesseeseeeseeeeeesseeeseeseessesenes 2
66
67 | 71966-G03 | WINDSHIELD KIT (FULL) (LX / SE) (INCLUDES ITEMS 68, 54 - 59)

(REQUIRES SUN TOP KIT) vverreveereeeeereeeeeeseeesesesseseesssseeesesseeesessesessssssesnsees 1
68 * WINDSHIELD (FULL) (ACRYLIC) c..corveeeeeeeeeeeeeeeeseeseeesseseeeseeseeeseseseesssseeens 1
69
70 | 71966-G04 | WINDSHIELD KIT (FOLD DOWN) (LX / SE) (INCLUDES ITEMS 71, 63,

55 - 59) (REQUIRES SUN TOP KIT) .ecorrveeemeeeeereeeeeeseeeeesesesesssesseessseseessssenes 1
71 : WINDSHIELD (FOLD DOWN) (ACRYLIC) vvveereeeeeeeeeeeseeeeeereeseeersseeeesseseeens 1

Page W-7

Service Parts Manual




Gasoline Vehicle WEATHER PROTECTION

&

Service Parts Manual Page W-8



WHEELS AND TIRES

Gasoline Vehicle

1

11

21

- Includes ltems 2 - 4
6 -

Includes ltems 7 - 9

- Includes ltems 12 - 14
16 -

Includes ltems 17 - 19

- Includes Iltems 22 - 24
26 -

Includes ltems 27 - 29

Tire design may vary by Part Number

Page X-1

Service Parts Manual




Gasoline Vehicle

WHEELS AND TIRES

6" CHROME HUBCAP
33

GOLD / SILVER SPOKE HUBCAP
34, 35

8" CHROME HUBCAP
32

Service Parts Manual

Page X-2






W

Gasoline Vehicle

WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 14913-G* 8" CHROME HUBCAP (OPTIONAL) ...ccveiiiieestereereeeee e e A/R
33 16042-G* 6" CHROME HUBCAP (OPTIONAL) ...ccoeiiiieeieeeeeee e e A/R
34 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ....eeiiiieeeeceeee et A/R
35 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ....ccctiiiieiteecee et A/R

Service Parts Manual

Page X-4



WHEELS AND TIRES Gasoline Vehicle

&

Page X-5 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

A

j— TOOLS PART NO.
STANCE SPARK PLUG WIRE SET ..ooooeeveeoeeeeeeeeoeseeseeeeeeseesesesssessessesseessesssssesseessesseesessees oo 26733-G02
JLLER (2 PRONG) ..o eveeeeeeeeeeee e eseeeesseessee e ees e s e e e e s ees e eess e ess e eeessseessesseen e 19779-G1
JLLER (3 PRONG = 4 CYCLE oo eeeeeee oo eeeeeeseeeee e eee s eeseeeeeeeeeee e eeeeeeeeeeee e seeseeeeee 19779-G2
IPULLER oo e oo s oo e e s e e e e eee e ees e reenene 27111-GO1
S TOOL e eeeeee e eeeeee oo e e seee e e e e e s e e ees e ee e eee e eeeeee 27851-GO1
NDICATOR - vv.eo e eeeeee e eeeeee e ee e eeeee e ees e e eees e e e e e e e s esee e eseeeeeseeeseneseseseneeseesesens 16489-G2
LTIMETER 27481-GO1
TOOL 27765-GO1
IMER (AXLE/HUB REMOVAL) ... eeeeeeeeeeeeeeee e eeeeee e eeees e sseessees e seess s sesssssseaseessesesseseseneseesenes 15947-G1
IMER (AXLE REMOVAL ONLY) ..o eeeeeee oo eeeeee e eeeeeeseeeeeeeseeseeseeseeeeeseeeeeeeseeeeeeeseeeeeseesees 18753-G1
T CUTTER KIT oo oo eeeee e e e eeeees e ees e eee e eeeeee e ee s eeeseeeseereeee 72516-G01
= CYLINDER HONE = 240 GRIT ovcoooeeeeeee oo eeeeeeeeeeee e seseeeeeeseseeeeeeseeeeeeseee e 72517-G01
E HONING OIL - 1 QUART (950 ML) vvveeoeeeeeeeseeeeeeeeeseeeeesesseesesesessesseseessesssessessesseeesseeseeeseeseeees 72518-GO1
= CLEANING BRUSH ...oeoveeoeee oo eeeeeeeeeeeee e eeesese e esess s ss e eeessse e eesese e sesseeeeeeesseeesseeees 72519-GO1
UG INSTALLER ..o eeeeeeeeeeeeees e ees e seee e s e e se e ess e e s e eees e eeeseereeeesseenn 72521-GO1
NIDER = CUP TYPE oooeooeeeeeeee oo eeeee oo eeee e eee e ee e ees e s eesese e ees e eeeeeeseeeeeees 72522-G01
COMPOUND - 280/320 GRIT ..ooveeeee oo eeeeeeeeeeeeeee e eeesee e eeseeeseeeeeeseees oo eesesese e eee oo 72523-G01
BION TESTER ..ooooeeeeeeeeeeeeee oo eeeee e ee e eeeees e e eee e ee s seees oo ees e e eeeseeeseereeee 72524-G01
PUGE w.ooreereeeeeesessseesse s 72525-G01
0 =12 OO OSSO 72526-G01
DIL
NGINE OIL, 5 GALLON (19 LITER) «.oevvveeoeeeeeeeeeseeeeeeeseeseesesesseesessesssessssessesssessssseesssessseseeesesseeees 25730-GO3
NGINE OIL, 12 QUART CASE ...oooeeveeeeeeeeeeeeeeeeeeeeeseeseseesseseesse e seessssesssessesesesesssesssseeeseseesessseenne 25730-G04
NGINE OIL, 1 QUART BOTTLE (950 ML) rvveooeeeeeeeeeeeee oo seeeeeeseeeeeeee e eeeseeseseeeeeeeeeseeeeeeene 25730-G06
;RUSH ON PAINT - HUNTER GREEN ... oovvcoeeeeeeeoeeeeeeeeeeseeeeeeseessseeeseesesseseesessessess e sesesssenns 28432-G02
RUSH ON PAINT - INDUSTRIAL YELLOW +..-- v eeeeeeeeeeeee e 28432-G03
BRUSH ON PAINT = WHITE c....ovvoeooeeeeeeeseeeeeeeeseeseeeesseeeseseeseesssseeseeseseeeeesseseseseseseeseessseseseeees 28432-G05
AEROSOL - HUNTER GREEN.....cooeeeeeeee oo eeeeeeeeeeeeeeeeeeeeeeee e eee e eeeeee e ee s eeseee e reeee 28140-G09
AEROSOL - INDUSTRIAL YELLOW ..o eeeseeeseesesseseseeesssesseesee s seeseeeseeeeeees 28140-G14
SPRAY = WHITE ¢ eveeooeeeeeee oo eeeee e eeeseseeseeeeeeeeeseeseeeee e eeseee e see e eesses e eee s eeeseneseeeeeees 28140-GO3

kY Service Parts Manual




SPECIALTY PRODUCTS

PERFORMANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ......oooovoereecee e eeeeeeeseeesees s sses s ss s sesssssesses s esseessssssnnsnsens 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) .......ovurerereeeeeeeeeeeeeeeeeeeseeeeeeseesaenesnese e 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ........coueveeeeereeceeeeeeeeeeeeeeeeeeeeeeeeeses e 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...ttt 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ..ot 75501-GO01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY .....oiiieii e e 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ......ooii e s s 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ..o 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .......ccoioiiiiiie e 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .......ccooiiiieeeeeee e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........cccoviiriiineeeeee. 75507-G01
MULTI-PURPOSE VALUE PACK ..ottt e e n e en e nne e 75508-G01

« BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

e CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix - A



SPECIALTY PRODUCTS

Appendix - A

Service Parts Manual



ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual

Appendix - B



nm
I
2
Lo
T
——

S AND TIRES
'S AND TIRES

e —

BED

RICAL SYSTEM
ER PROTECTION
BED

ER PROTECTION
ER PROTECTION

ER PROTECTION
RICAL SYSTEM
S AND TIRES
S AND TIRES

R PROTECTION
|ER PROTECTION
ER PROTECTION

IICAL SYSTEM
RICAL SYSTEM
RICAL SYSTEM




TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

Textron Golf, Turf & Specialty Products.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
Textron Golf, Turf & Specialty Products
Technical Communications Department




	CoverFront.ps
	

	Pg i-ii ModelsWarrantyG.ps
	
	

	Pg iii_vi_GeneralIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	AcceleratorAllCables.ps
	
	
	
	
	
	

	Accel CableLinkages.ps
	
	
	
	
	
	
	
	

	AirFilter.ps
	
	
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	(D)Brakes.ps
	
	
	
	
	
	
	
	

	Cab(Curtis).ps
	
	
	
	
	
	
	
	

	LateCab(Curtis).ps
	
	

	CarburetorChoke.ps
	
	
	
	

	(G)Clutch.ps
	
	

	DirectSelectSingleCable.ps
	
	
	
	

	DirSelectorDualCable.ps
	
	
	
	

	(J)Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	(K)EngineMuffler.ps
	
	
	
	

	EngineMounting.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	FrontSuspSteering.ps
	
	
	
	
	
	
	
	

	(N)FuelSystem.ps
	
	

	RearAxleSingleCable.ps
	
	
	
	

	RearAxleDualCable.ps
	
	
	
	

	(Q)RearSuspension.ps
	
	

	(R)RefresherUnit.ps
	
	
	
	
	
	

	(S)Seating.ps
	
	
	
	

	StarterGenerator.ps
	
	
	
	

	Steering.ps
	
	
	
	
	
	

	(V)aManualBed.ps
	
	
	
	
	
	
	
	

	(V)bElectBed.ps
	
	
	
	
	
	
	
	

	(V)cFlat-StakeBed.ps
	
	
	
	
	
	

	(W)WeatherProtection.ps
	
	
	
	
	
	
	
	

	(X)WheelsTires.ps
	
	
	
	
	

	App A SpecProducts.ps
	
	
	
	

	App B Accessories.ps
	
	

	CoverRear.ps
	


